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Notes for using this parts book

1. This book was prepared based on information available in June 2019.
2. Parts are subject to changes in design without prior notice.
3. Parts supplied as complete assemblies are circled by a dotted line.

4. The part which has the symbol "+" on its number (REF.NO) in the figure differs
depending on the specification. For details, refer to the parts list.
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Al. = {AE8{% / MACHINE BODY

Ref. No. Code Q'ty 4t Part Name
1 |SB7932101| 4 |¥¥RX4&— CASTER
2 |S58636001 | 16 |7+ 7L bH% 28X30 BOLT SOCKET (S/P WASHER)M8X30
3 |SB7933001| 6 [7PvR4A/YK LEVELING PAD
4 [SB8050001| 2 |¥4 KAhH/N—U SIDE COVER U
5 |062061016 | 21 [+~26X10 SCREW PAN M6X10
6 |SB8194101 | 14 |[H4A4 FAhN—T34 v b+ SIDE COVER BRACKET
7  |S47269001 | 28 |7 S 26X20 BOLT SOCKET (S/P WASHER)M6X20
8 |SB9138001| 1 |[¥4 K#/\—D-L700 SIDE COVER D-L 700
9 |060401016 | 25 [/34 > K4X10 SCREW BIND M4X10
10 [SB9139001| 1 |¥4 K#AH/3—D-R700 SIDE COVER D-R 700
11 (060401016 | 25 |[/84 > F4X10 SCREW BIND M4X10
12 |SB8017101| 1 |[YE—%Hh/N— Y MOTOR COVER
13 |0A5401006 | 2 [+F~+4% Z4X10DB SCREW PAN (S/P WASHER) M4X10
14 |SB8240001| 4 |(ZL—LF v kM4 FRAME NUT M4
15 |0A5401006 | 4 [+F 4% Z4X10DB SCREW PAN (S/P WASHER) M4X10
16 |SB9268101 | 1 |44 4370H FACE PLATE
17 [062061016 | 4 |F+~26X10 SCREW PAN M6X10
18 |104450101 | 1 |[TLt>8 RUBBER CAP, 8
19 |SB8123001| 1 |[=—FKiLH—5—4= NEEDLE COOLER ASSY
20 |SB8122101| 1 |=— KLY —35—T35%4 v bk |NEEDLE COOLER BRACKET
21 |SB8124001| 1 |4—5—/ R COOLER NOZZLE
22 (021060306 | 1 |3 a2+ k6 NUT 3 M6
23 |S55479001 | 2 |7+ HRIL Y 24X8 BOLT SOCKET (S/P WASHER) M4X8
24 |SB8125001| 1 |FrEYH/IN— THREAD TAKE-UP COVER
25 |062501016 | 1 |F~35X10 SCREW PAN M5X10
26 |SB8126001 | 1 |/N\URHE AL H/N— NEEDLE BASE COVER
27 |062501016 | 6 |F~2a5X10 SCREW PAN M5X10
28 |[SA8532001| 1 |DCT7r4 = DC-FAN MOTOR ASSY
29 |SA8694001| 1 |Z7ybhUVYHEAA FAN BRACKET
30 |[0A5403006 | 4 |+F 4% Z4X30DB SCREW PAN (S/P WASHER) M4X30
31 |S55481001 | 2 |7FHRIL +HH 34X12 BOLT SOCKET (S/P WASHER)M4X12
32 |SB8521001| 1 |ZAH—FK&U= EYE GUARD ASSY
33 [143966001 | 1 |74 AH-F EYE GUARD
34 |SB8520001| 1 |ZAH—KITSHvkh EYE GUARD BRACKET
35 |SB3847001| 2 |ESHHRF I3 WASHER_PLAIN_M_3
36 |018300636 | 2 |7 F+ I +3X6 BOLT SOCKET M3X6
37 |S55479001 | 1 |7FHRIL HH 34X8 BOLT SOCKET (S/P WASHER) M4X8
38 [SA9957001| 2 |7-Z=v4H <-4 INJURY MARK
39 [SA9957001| 2 |T7-Z=v4H <-4 INJURY MARK
40 |SA9826001| 1 |VIHFauS4IANL LABEL CAUTION
41 |SB8760001| 1 |¥PiILvw—%H ARROW MARK
43 (018401036 | 2 |7 FRIL F4X10 BOLT SOCKET M4X10
44 [SB9341001| 1 [vXTF001 JOINT 001
45 [SA1394101| 1 |3-FAHxTU3 CORD HOLDER U3
46 [0A5301605 | 1 [+F 4% 23X16DB SCREW PAN (S/P WASHER) M3X16
47 |SB9085001| 1 |ZT7Fa—T4 L=130 AIR TUBE 4 L=130
48 |SB8110101| 1 [T x/\SUh/N— BELLOW U COVER
49 [0A4501206 | 4 |+F % Z5X12DA SCREW PAN (S/P WASHER) M5X12
<BAS370HF> <For BAS370H>
42+ |SB8435101| 10 |% 5> 7 CKS-20-H CORD CLAMP CKS-20-H
<BAS375HF> <For BAS375H>
42+ |SB8435101| 12 | 5> 7 CKS-20-H CORD CLAMP CKS-20-H
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A2. F{AE{% / MACHINE BODY

Ref. No. Code Q'ty 4t Part Name
1 |SB8252101| 2 |7 L —.2040-960 FRAME 2040-960
2 |SB9615001 | 2 |2 L —..4040-780 FRAME 4040-780
3 |SB8278001| 4 [ZL—LTSH v KA FRAME BRACKET A
4 [S55485001 | 8 |7FH AL RHH 35X12 BOLT SOCKET (S/P WASHER)M5X12
5 |SB8241101| 8 |[ZL—L+F v kM5 FRAME NUT M5
6 |SB8255101| 2 |7 L —.4040-760 FRAME 4040-760
7 |SB8279001| 2 |Z2L—LTS4w kB FRAME BRACKET B
8 |S55487001 | 8 |7+ 4 25X16 BOLT SOCKET (S/P WASHER)M5X12
9 |SB8241101| 8 |[ZL—L+F v kM5 FRAME NUT M5
10 [SB9119001 | 2 |7 L —..4040-964-45 FRAME 4040-964-45
11 [SB8280001| 2 |[ZL—LTS54H v kC FRAME BRACKET C
12 [S55487001 | 8 |7 F+ AR k¥4 25X16 BOLT SOCKET (S/P WASHER)M5X16
13 |SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5
14 [sSB8281001| 2 |[ZL—LTS545 v kD FRAME BRACKET D
15 [S55487001 | 8 |7+ AR k¥4 25X16 BOLT SOCKET (S/P WASHER)M5X16
16 |SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5
17 |SB8282001 | 4 |7 L — +48X40X4 PLATE 48X40X4
18 [S55485001 | 8 |7 F+ AR k¥4 35X12 BOLT SOCKET (S/P WASHER)M5X12
19 |SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5
20 |SB8252101| 1 |7 L —./.2040-960 FRAME 2040-960
21 [SB8279001| 2 |ZL—LTS4H v kB FRAME BRACKET B
22 |S55487001 | 8 |7 F AR k¥4 35X16 BOLT SOCKET (S/P WASHER)M5X12
23 |SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5
24 |SB8258001| 2 |7 k676-M4 FRAME NUT 676-M4
25 |SB8259001 | 2 |7 v 840-M4 FRAME NUT 840-M4
26 |SB8192201| 2 |(Yr—JWURTFTISH v b Y CABLE BEAR BRACKET
27 |S55485001 | 4 |7+ AL kY 35X12 BOLT SOCKET (S/P WASHER)M5X12
28 |SB8241101| 4 |ZL—LH v kM5 FRAME NUT M5
29 |S47269001 | 4 |7 FARIL RHH 26X20 BOLT SOCKET (S/P WASHER)M6X20
30 [SB8261001| 4 |7 L—LF+y F4040 FRAME CAP 4040
31 |SB8287101| 2 |<wIT/H/\—365 FRONT COVER 365
32 [SB8264001| 2 |/\vEL HANDLE
33 |S55485001 | 4 |7F AL kHH 35X12 BOLT SOCKET (S/P WASHER)M5X12
34 |S55479001 | 8 |7+ AR kHH 34X8 BOLT SOCKET (S/P WASHER)M4X8
35 (021400306 | 8 |3 aF v k4 NUT 3 M4
36 |[SB8262101| 4 |Z75vhrEVY FLAT HINGE
37 |S55479001 | 8 |7FHRIL kY 34X8 BOLT SOCKET (S/P WASHER)M4X8
38 |[SB8240001| 8 |ZL—LF v kN4 FRAME NUT M4
39 |[SB8288001 | 4 |7 L— k87X25X5 PLATE 87X25X5
40 |S55481001 | 8 |7F 7RI S Z4X12 BOLT SOCKET (S/P WASHER)M4X12
41 [SB8240001| 8 |ZL—LF v kM FRAME NUT M4
42 |SB8175101| 1 |Z7AY kA/N—SWH = FRONT COVER SWITCH ASSY
43 |0A5301605 | 4 [+F 4% 23X16DB SCREW PAN (S/P WASHER) M3X16
44 [SB8289001| 4 |4 wi3rdL RUBBER CUSHION
45 |S55481001 | 8 |7 F 7RI S Z4X12 BOLT SOCKET (S/P WASHER)M4X12
46 [SB8240001| 8 |ZL—LF v kM FRAME NUT M4
47 [SB8263101| 4 |RT %y bF¥uF MAGNET CATCH
48 1018300836 | 8 |7 7RJL F3X8 BOLT SOCKET M3X8
49 [SB3847001| 8 |ESHYHAF 193 WASHER_PLAIN_M_3
50 |[SB9101001| 1 |/R¥ 34 &#F-370H AUXILIARY PLATE F-370H
51 |SB7957001 | 22 |74 b7 FYFHRI F4X8 |LOW HEAD BOLT SOCKET M4X8
52 |SB8290301| 8 |KR¥aA&TSH v F AUXILIARY PLATE BRACKET F
53 |S55485001 | 32 |7+ AR k¥4 35X12 BOLT SOCKET (S/P WASHER)M5X12
54 |SB8241101| 32 |ZL—LF v kM5 FRAME NUT M5
55 |S58636001 | 16 |7 F 7RI kH4H S8X30 BOLT SOCKET (S/P WASHER)M8X30
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A2. F{AE{% / MACHINE BODY

Ref. No. Code Q'ty RS Part Name
56 SB9427001 2 [RTFY XY YTF MAGNET CATCH
57 555479001 4 |7FHRILETFH 24X8 BOLT SOCKET (S/P WASHER) M4X8
58 SB8240001 4 |TL—LF v M4 FRAME NUT M4
59 SB8252101 1 |7 L—142040-960 FRAME 2040-960
60 SB8267101 1 |7 L—42020-960 FRAME 2020-960
61 SB9120001 2 |27 L—142040-1028 FRAME 2040-1028
62 SB8278001 4 |2L—LTS4H5y kA FRAME BRACKET A
63 555485001 8 |7FHRILEFFH 5X12 BOLT SOCKET (S/P WASHER)M5X12
64 SB8241101 8 |ZL—LF v M5 FRAME NUT M5
65 SB8250101 2 |7 L—L2040-212 FRAME 2040-212
66 SB8253101 2 |7 L—.1.4040-240 FRAME 4040-240
67 SB8279001 4 |2L—LTS45v B FRAME BRACKET B
68 S55487001 16 |7 FRIL 45 25X16 BOLT SOCKET (S/P WASHER)M5X16
69 SB8241101| 16 |ZL—LFw kM5 FRAME NUT M5
70 SB8260001 2 |[ZL—L4F¥vT2040 FRAME CAP 2040
71 SB8291001 6 |[Roafq42T345 v R AUXILIARY PLATE BRACKET R
72 555485001 24 |7FHRIL RS 25X12 BOLT SOCKET (S/P WASHER)M5X12
73 SB8241101 | 24 |7 L—L7F v kNS FRAME NUT M5
74 558636001 12 |7FARIL EHF 5 28X30 BOLT SOCKET (S/P WASHER)M8X30
75 SB9584001 2 |[RTRxY LTSV RIS MAGNET BRACKET ASSY
76 SB9419001 2 ROV LTS5y b MAGNET BRACKET
77 SB9426001 4 |RT Ay R12 MAGNET12
78 021300103 4 11varvY k3 NUT, 1 M3
79 555484001 4 |(7FHRILEHFSH 2HX10 BOLT SOCKET (S/P WASHER)M5X10
80 SB8241101 4 | TL—LF v M5 FRAME NUT M5
81 SB8259001 2 |F v 840-M4 FRAME NUT 840-M4
82 SB8240001 2 |ZL—LFv M4 FRAME NUT M4
83 SB8259001 2 |F v +840-M4 FRAME NUT 840-M4
84 SB9103001 1 [R¥ 3+« ZR-370H AUXILIARY PLATE R-370H
85 SB7957001 | 26 |74 o7 F VxR F4X8 [LOW HEAD BOLT SOCKET M4X8
86 SB9581001 1 [R¥aA ZNF-365HY = AUXILIARY PLATE MF-365H ASSY
87 SB9582001 1 [R¥ 3+« ZNMR-365HY = AUXILIARY PLATE MR-365H ASSY
<—fgE@rE > <For General export>
88 SB9272201 (R VA 1 7 SRV R % g Ry PANEL SETTING PLATE ASSY
89 SB8253101 1 |7 L—.1.4040-240 FRAME 4040-240
a0 SB8173001 1 IR RYYSAA PANEL SETTING PLATE
91 S55481001 4 |F7FHERILEHFSH 24X12 BOLT SOCKET (S/P WASHER)M4X12
92 SA4677201 4 |IR¥aA20vay AUXILIARY PLATE CUSHION
93 SB8240001 4 |TL—LFv M4 FRAME NUT M4
94 SB8279001 2 |ZLb—LTSH5 v B FRAME BRACKET B
95 S55487001 8 |7+ AR Y4 25X16 BOLT SOCKET (S/P WASHER)M5X16
96 SB8241101 8 |ZL—LF v M5 FRAME NUT M5
97 SB8261001 2 |ZL—L4F¥ v T4040 FRAME CAP 4040
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A2. F{AE{% / MACHINE BODY

Ref. No. Code Q'ty 4t Part Name
< FR M M1+ > <For Europe>
98 [SB9306201| 1 |/XRIKYVYHEALARY = PANEL SETTING PLATE ASSY
99 |SB8253101| 1 |7 L —./.4040-240 FRAME 4040-240
100 |SB8173001| 1 [/SRILFUYVHA A PANEL SETTING PLATE
101 |SB9206001 | 1 [|/SRILEA 4= PANEL BASE ASSY
102 [S55482001 | 4 |7 F+RIL S 24X14 BOLT SOCKET (S/P WASHER)M4X14
103 |SA4677201| 4 |K¥aAfA 4o v 3y AUXILIARY PLATE CUSHION
104 |SB9183001| 1 |4 %F vk M4 PLATE NUT M4
105 018502032 | 4 |7 F 7KL F5X20 BOLT SOCKET M5X20
106 |[SB3849001| 4 |ESHYHAFav5b WASHER_PLAIN_M_5
107 [SB8241101| 4 |ZL—LF v kM5 FRAME NUT M5
108 ([SB8279001| 2 |ZL—LTS4 v kB FRAME BRACKET B
109 |S55487001 | 8 |7 7RI hH4H 25X16 BOLT SOCKET (S/P WASHER)M5X16
110 ([SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5
111 [SB8261001| 2 |7 L—LF v F4040 FRAME CAP 4040
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A3. F{AE{% / MACHINE BODY

Ref. No. Code Q'ty 4t Part Name
1 |SB9788001 | 1 |7 L —..4040-1460 FRAME-4040-1460
2 |SB9615001 | 2 |2 L —..4040-780 FRAME 4040-780
3 [SB9118101| 1 [Z L —42040-1460 FRAME 2040-1460
4 [SB9118101| 1 |7 L —L.2040-1460 FRAME 2040-1460
5 |SB8278001| 8 [ZL—LTS54H v kA FRAME BRACKET A
6 [S55485001 | 16 |7 FRJL bH%H 25X12 BOLT SOCKET (S/P WASHER)M5X12
7 |SB8241101| 16 |ZL—LF v kM5 FRAME NUT M5
8 |SB8255101| 2 |27 L —1.4040-760 FRAME 4040-760
9 |SB8279001| 2 [ZL—LTS4H v KB FRAME BRACKET B
10 [S55487001 | 8 |7+ AR k¥4 25X16 BOLT SOCKET (S/P WASHER)M5X16
11 |SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5
12 [SB9119001 | 2 |7 L —..4040-964-45 FRAME 4040-964-45
13 [SB8280001| 2 |[ZL—LTS54H v kC FRAME BRACKET C
14 [S55487001 | 8 |7+ AR k¥4 25X16 BOLT SOCKET (S/P WASHER)M5X16
15 |SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5
16 [SB8281001| 2 |[ZL—LTS545 v kD FRAME BRACKET D
17 [S55487001 | 8 |7+ AR k¥4 35X16 BOLT SOCKET (S/P WASHER)M5X16
18 |SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5
19 |SB8282001 | 4 |7 L — ~48X40X4 PLATE 48X40X4
20 |S55485001 | 8 |7F R kY4 35X12 BOLT SOCKET (S/P WASHER)M5X12
21 |SB8241101| 8 |ZL—LF v kN5 FRAME NUT M5
22 |SB9118101| 1 |7 L —..2040-1460 FRAME 2040-1460
23 [SB8279001| 2 |ZL—LTS4H v kB FRAME BRACKET B
24 |S55487001 | 8 |7 F+ AR k¥4 35X16 BOLT SOCKET (S/P WASHER)M5X12
25 |[SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5
26 |SC0036001| 1 |7 L—..2040-187 FRAME 2040-187
27 |SB8279001| 2 |ZL—LTS4H v kB FRAME BRACKET B
28 |S55487001 | 8 |7 F AR k¥4 25X16 BOLT SOCKET (S/P WASHER)M5X16
29 |[SB8241101| 8 |ZL—LF v kN5 FRAME NUT M5
30 [SB8258001 | 10 |+ v k676-M4 FRAME NUT 676-M4
31 |SB8192201| 2 |(Yr—JWURTFTISH v b Y CABLE BEAR BRACKET
32 |S55485001 | 8 |7F AR kY4 35X12 BOLT SOCKET (S/P WASHER)M5X12
33 |[SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5
34 |S47269001 | 4 |7FHRIL RHH 26X20 BOLT SOCKET (S/P WASHER)M6X20
35 |[SB8261001| 2 |7 L—LF+ v 74040 FRAME CAP 4040
36 |SB8287101| 3 |<¥ T /H/\—365 FRONT COVER 365
37 |SB8264001| 3 |/\2 KL HANDLE
38 |S55485001 | 6 |7+ AR kY 35X12 BOLT SOCKET (S/P WASHER)M5X12
39 |S55479001 | 12 |7 F+HRIL k¥ 24X8 BOLT SOCKET (S/P WASHER)M4X8
40 (021400306 | 12 [3>a+ v M4 NUT 3 M4
41 |[SB8262101| 6 |Z75vwbkEVY FLAT HINGE
42 |S55479001 | 12 |7+ 7RI FH4H S4X8 BOLT SOCKET (S/P WASHER)M4X8
43 [SB8240001 | 12 |ZL—LF v M4 FRAME NUT M4
44 [sSB8288001| 6 |FL— k87X25X5 PLATE 87X25X5
45 |S55481001 | 12 |7+ 7RI FH4H 24X12 BOLT SOCKET (S/P WASHER)M4X12
46 [SB8240001 | 12 |ZL—LF v FM4 FRAME NUT M4
47 |SB8834001| 1 |ZAY kH/8—SW375HY = FRONT COVER SWITCH 375H ASSY
48 [0A5301605 | 6 [+F 4% 23X16DB SCREW PAN (S/P WASHER) M3X16
49 [SB8289001| 6 |4 v 3rdL RUBBER CUSHION
50 |S55481001 | 12 |7 F+ AR kH4H 34X12 BOLT SOCKET (S/P WASHER)M4X12
51 |[SB8240001 | 12 |ZL—LF v kN4 FRAME NUT M4
52 |SB8263101| 6 |¥¥ %Ry k¥ yF MAGNET CATCH
53 |018300836 | 12 |7+ Il +3X8 BOLT SOCKET M3X8
54 |SB3847001| 12 |ESHHRF 193 WASHER_PLAIN_M_3
55 |SB9102001 | 1 [/K< 34 &#F-375H AUXILIARY PLATE F-375H
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A3. F{AE{% / MACHINE BODY

Ref. No. Code Q'ty 4t Part Name

56 |SB7957001| 28 |74 7 F VxR F4X8 |LOW HEAD BOLT SOCKET M4X8
57 |SB8290301| 8 |KR¥aA4TS4H v F AUXILIARY PLATE BRACKET F
58 |[S55485001 | 32 |7 FRIL k¥4 25X12 BOLT SOCKET (S/P WASHER)M5X12
59 |[SB8241101| 32 |ZL—LF v kM5 FRAME NUT M5
60 [S58636001 | 16 |7+ RIJL k¥4 28X30 BOLT SOCKET (S/P WASHER)M8X30
85 [SC0250001| 2 |ZL—LTS54 v kE FRAME BRACKET E
86 |S55487001 | 8 |7+ HRIL k¥4 35X16 BOLT SOCKET (S/P WASHER)M5X16
87 |SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5

<—fgsmmE > <For General export>
61 [SB9272201| 1 |/IXRILKYVYHEALARY = PANEL SETTING PLATE ASSY
62 |SB8253101| 1 |7 L —..4040-240 FRAME 4040-240
63 |[SB8261001| 2 |7 L—LF v F4040 FRAME CAP 4040
64 |SB8173001| 1 |/ISRILFUYVHAAE PANEL SETTING PLATE
65 |S55481001 | 4 |7FHRIL +HH 34X12 BOLT SOCKET (S/P WASHER)M4X12
66 |SA4677201| 4 |KRPaAEU v a3y AUXILIARY PLATE CUSHION
67 |SB8240001| 4 |ZL—LF v kN4 FRAME NUT M4
68 |[SB8279001| 2 |ZL—LTS4H v kB FRAME BRACKET B
69 |S55487001 | 8 |7 FHRIL k¥4 35X16 BOLT SOCKET (S/P WASHER)M5X16
70 |SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5

< FR M [+ > <For Europe>
71 |SB9306201| 1 |/ISHRILMUYVYHEALHH S PANEL SETTING PLATE ASSY
72 |SB8253101 | 1 |7 L —..4040-240 FRAME 4040-240
73 [SB8261001 | 2 |7 L—LF v F4040 FRAME CAP 4040
74 |SB8173001 | 1 |/RRILKYVHEA A PANEL SETTING PLATE
75 [SB9206001 | 1 |/RRAHFA44H = PANEL BASE ASSY
76 |S55482001 | 4 |7FARIL LY S4X14 BOLT SOCKET (S/P WASHER)M4X14
77 |SA4677201| 4 |FR¥aAEU v Iy AUXILIARY PLATE CUSHION
78 [SB9183001| 1 |44+ vk M PLATE NUT M4
79 (018502032 | 4 |7+ RIJL F5X20 BOLT SOCKET M5X20
80 |SB3849001| 4 |ESHHRF 195 WASHER_PLAIN_M_5
81 |[SB8241101| 4 |ZL—LF v kN5 FRAME NUT M5
82 |[SB8279001| 2 |ZL—LTS4H v kB FRAME BRACKET B
83 |S55487001 | 8 |7+ R k¥4 35X16 BOLT SOCKET (S/P WASHER)M5X16
84 |[SB8241101| 8 |ZL—LF v kM5 FRAME NUT M5
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A4. F{XE{% / MACHINE BODY

Ref. No. Code Q'ty 4t Part Name
1 SB9118101 1 |2 L—.142040-1460 FRAME 2040-1460
2 SB9120001 2 |7 L—L12040-1028 FRAME 2040-1028
3 SB9626001 1 |2 L—L42020-1460 FRAME 2020-1460
4 SB9626001 1 |2 L—L42020-1460 FRAME 2020-1460
5 SB9625001 2 |7 L—L12040-840 FRAME 2040-840
6 SB8278001 16 |FL—LTS5H v KA FRAME BRACKET A
7 S55485001 32 |7FHRIL RS 25X12 BOLT SOCKET (S/P WASHER)M5X12
8 SB8241101 | 32 |ZL—LF v kM5 FRAME NUT M5
9 SB8253101 2 |7 L—L14040-240 FRAME 4040-240
10 SC0250001 2 |[Z2L—LTS545 v rE FRAME BRACKET E
11 S55487001 8 |7+ AR LS 25X16 BOLT SOCKET (S/P WASHER)M5X16
12 SB8241101 8 |L—LF vy kM FRAME NUT M5
13 SB8250101 5 |7 L—.L,2040-212 FRAME 2040-212
14 SC0250001 4 |Z2L—LTSH5 v E FRAME BRACKET E
15 S55487001 16 |77+ 7KL 45 35X16 BOLT SOCKET (S/P WASHER)M5X16
16 SB8241101 16 |7 L—LF v RMS FRAME NUT M5
17 SB8278001 2 |[ZL—LTS45 v kA FRAME BRACKET A
18 S55485001 4 |7FHHRIL TS 25X12 BOLT SOCKET (S/P WASHER)M5X12
19 SB8241101 4 |2L—LF vy M5 FRAME NUT M5
20 SC0250001 6 |[ZL—LTS45 v E FRAME BRACKET E
21 S55487001 12 [7F7RI)IL 5 35X16 BOLT SOCKET (S/P WASHER)M5X16
22 SB8241101 12 |ZL—LF v RMS FRAME NUT M5
23 S55487001 12 [7F 7RI 545 35X16 BOLT SOCKET (S/P WASHER)M5X16
24 SB8291001 4 ;R 344T345 v R AUXILIARY PLATE BRACKET R
25 S55485001 16 |[7F7RI)IL Y45 35X12 BOLT SOCKET (S/P WASHER)M5X12
26 SB8241101 16 |ZL—LF v RM5 FRAME NUT M5
27 SB8258001 13 [+ v ~676-M4 FRAME NUT 676-M4
28 SB8240001 4 |2L—LFv N4 FRAME NUT M4
29 SB8260001 2 |7 L—LFxr v F2040 FRAME CAP 2040
30 SB9104001 1 |/R¥aA%2R-375H C AUXILIARY PLATE R-375H C
31 SB9596001 1 |/R¥aA%2R-375H L AUXILIARY PLATE R-375H L
32 SB9601001 1 |/R¥aA%2R-375H R AUXILIARY PLATE R-375H R
33 SB7957001 | 48 (T4 b7 FYEAKRIL L4X8 LOW HEAD BOLT SOCKET M4X8
34 SB9593001 1 |7k¥aA 2NS-375HY = AUXILIARY PLATE MS-375H ASSY
35 SB9095001 1 |7k¥aA 2NMF-375HY = AUXILIARY PLATE MF-375H ASSY
36 SB9098001 1 |7k¥ a4 2MR-375HY = AUXILIARY PLATE MR-375H ASSY
37 SB7957001 | 26 (T4 b7 F VXKL L4X8 LOW HEAD BOLT SOCKET M4X8
38 SB8240001 4 |2L—LF v N4 FRAME NUT M4
39 S58636001 8 |7FHMHRIL S 28X30 BOLT SOCKET (S/P WASHER)M8X30
40 SB8278001 2 |[ZL—LTZ45 v kA FRAME BRACKET A
41 S55485001 4 |7FHHRILEFH 25X12 BOLT SOCKET (S/P WASHER)M5X12
42 SB8241101 4 |2L—LF v M5 FRAME NUT M5
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A5. £ {KRH{% / MACHINE BODY

Ref. No. Code Q'ty 4t Part Name
1 SB9634001 1 [NV KFRAyF4H 2370H HAND SWITCH ASSY
2 SB8285201 2 INVKRRAYFTSHY b+ HAND SWITCH BRACKET
3 SB9632101 1 I\ FSWAN—HRRY = HAND SWITCH HARNESS ASSY
4 SB8028101 1 T4 NN—FRRY = STOP SWITCH HARNESS ASSY
5 SB9633101 1 T4 NWNN—FRRY = STOP SWITCH HARNESS ASSY 370H
6 SA5810001 4 |TLE>23.5 RUBBER CAP, 22
7 SB8240001 4 |ZL—L7F v M FRAME NUT M4
8 S55479001 4 |[7ZFRIL S 34X8 BOLT SOCKET (S/P WASHER) M4X8
9 525567000 2 |3a-KFHRILFHS CORD HOLDER #8
10 SB8240001 2 |L—LFvy N4 FRAME NUT M4
11 S55479001 2 |7FARILEFH 24X8 BOLT SOCKET (S/P WASHER) M4X8
12 S10243000 2 |45 52 FNK-3N CORD HOLDER:NK-3N
13 S55479001 2 |7FARILEFH 24X8 BOLT SOCKET (S/P WASHER) M4X8
14 149547000 1 a-FAH T CORD HOLDER 4N
15 S55479001 1 7FHHRIL S 34X8 BOLT SOCKET (S/P WASHER) M4X8
16 SB8240001 1 JL—LFy M4 FRAME NUT M4
17 525567000 2 |3a-KFHRILFHS CORD HOLDER #8
18 SB8240001 2 |L—LFvy N4 FRAME NUT M4
19 S55479001 2 |7FARILEFH 24X8 BOLT SOCKET (S/P WASHER) M4X8
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A6. £ {KRg{% / MACHINE BODY

Ref. No. Code Q'ty 4t Part Name
1 SB9634001 1 [NV KFRAyF4H 2370H HAND SWITCH ASSY
2 SB8285201 2 INVKRRAYFTSHY b+ HAND SWITCH BRACKET
3 SB9632101 1 I\ FSWAN—HRRY = HAND SWITCH HARNESS ASSY
4 SB8028101 1 T4 NN—FRRY = STOP SWITCH HARNESS ASSY
5 SB9633101 1 T4 NWNN—FRRY = STOP SWITCH HARNESS ASSY 370H
6 SA5810001 4 |TLE>23.5 RUBBER CAP, 22
7 SB8240001 4 |ZL—L7F v M FRAME NUT M4
8 S55479001 4 |[7ZFRIL S 34X8 BOLT SOCKET (S/P WASHER) M4X8
9 525567000 4 |a-FHRILEHS CORD HOLDER #8
10 SB8240001 4 |ZLb—L7F v M FRAME NUT M4
11 S55479001 4 |[7ZFARIL S 34X8 BOLT SOCKET (S/P WASHER) M4X8
12 S10243000 4 (4024952 INK-3N CORD HOLDER:NK-3N
13 S55479001 4 |[7ZFARILEHFH 34X8 BOLT SOCKET (S/P WASHER) M4X8
14 149547000 2 |a-KiA4yx CORD HOLDER 4N
15 S55479001 2 |7FARILEFH 24X8 BOLT SOCKET (S/P WASHER) M4X8
16 SB8240001 2 |L—LFy N4 FRAME NUT M4
17 525567000 2 |3a-KFHRILFHS CORD HOLDER #8
18 SB8240001 2 |L—LFvy N4 FRAME NUT M4
19 S55479001 2 |7FARILEFH 24X8 BOLT SOCKET (S/P WASHER) M4X8
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B. EREh&EmEE{% / DRIVING SHAFT MECHANISM

Ref. No. Code Q'ty e Part Name

1  |SB0752201| 1 [E-%#430KFaH MOTOR 430 SUPPLY

2 1018501636 | 4 |7+ AL k5X16 BOLT SOCKET M5X16

3 |sB8037001| 1 |[F—vo0014 = PULLEY 001 ASSY

4 [S23651001 | 2 |7ZF+ES6X6HRY A SET SCREW SOCKET (FT) M6X6

6 |SB8127001| 2 |CH 95 NHTUHLY = BEARING HOUSING L ASSY

7 [SB8128001| 2 |CHHHNHTUHL BEARING HOUSING L

8 |SB8135001 | 2 [F I /Y HR45-34 SPRING WASHER 45-34

9 |SB8079001| 2 [RF71 247005 BALL BEARING 7005

10 ([SB8131001| 2 |CU ™45 n\HTU5 04 BEARING HOUSING PLATE

11 |018401036 | 8 |7+ AL F4X10 BOLT SOCKET M4X10

12 [S58636001 | 12 |7+ ¥4 28X30 BOLT SOCKET (S/P WASHER)M8X30

13 [sSB8137001| 2 |A5—30-25-16 COLLAR 30-25-16

14 |SB8132001| 2 |7F—1002% = PULLEY 002 ASSY

15 |SA2378001| 4 |(H>¥H4.8 SPACER,4.8

16 [S23651001 | 4 |7F+ES6X6RY A SET SCREW SOCKET (FT) M6X6

17 |SB8138101| 2 [¥##+x30-10.2-5 WASHER 30-10.2-5

18 021100202 | 2 (2> a4+ v K10 NUT 2 M10

19 [SB8129001| 2 |CH 945N\ UHIRY = BEARING HOUSING R ASSY

20 |SB8130001| 2 |4 H4H5 /YT UHR BEARING HOUSING R

21 |SB8135001 | 4 |F I/\RHFHR45-34 SPRING WASHER 45-34

22 |076005809 | 4 |RZ< 44600577 BALL BEARING RADIAL 6005ZZ

23 |SB8131001| 2 |CH 95N\ T T4 BEARING HOUSING PLATE

24 1018401036 | 8 |7+ AL F4X10 BOLT SOCKET M4X10

25 [S58636001 | 12 |7 FRIL +H%4 28X30 BOLT SOCKET (S/P WASHER)M8X30

26 |SB8136001| 2 |4 5—30-25-28 COLLAR 30-25-28

27 |SB8138101| 2 |¥#x30-10.2-5 WASHER 30-10.2-5

28 (021100202 | 2 |2>a+w K10 NUT 2 M10

29 |SA6820001| 1 |FrvvavTJ-y4H= TENSION PULLEY ASSY

30 |SA6821001| 1 |FyvvavTF-yhS- TENSION PULLEY COLLER

31 [SB1485001| 2 |R71) 246004 BALL BEARING 6004

32 (048200142 1 [FATTH 35020 RETAINING RING EXTERNAL C20

33 (018084036 1 |7+ AL ~8X40 BOLT SOCKET M8X40

34 |SB8140001| 2 |74 KST—1U4H = IDLER PULLEY ASSY

35 |SB8120001| 2 |7A KST—1 IDLER PULLEY

36 (048220242 | 4 |FATFFIAHC22 RETAINING RING INTERNAL C22

37 |SB3444001| 4 |R71) 24608 BALL BEARING 608

38 |[SB4857001| 2 |Fyv¥ayvIi—yhS5— COLLAR

39 (018084036 1 |7+ AL F8X40 BOLT SOCKET M8X40

40 [SB8078001| 1 [|~JL 1400 BELT 1400

41 [S47269001 | 5 |7FARIL S 26X20 BOLT SOCKET (S/P WASHER)M6X20

42 [S47269001 | 6 |7 FARIL K 26X20 BOLT SOCKET (S/P WASHER)M6X20

43 |SB9428001| 2 [RTSA42T—V SPLINE PULLEY

44 (018062536 | 4 |7 F AL F6X25 BOLT SOCKET M6X25

45 (021060206 | 4 |22 a2+ k6 NUT 2 M6
<BAS370HF> <For BAS370H>

5+ [SB8080001| 2 |A—%4Y—RTS54 700 ROTARY BALL SPLINE 700
<BAS375HR> <For BAS375H>

5+ |[SB8678001| 2 |A—4Y—RXTS54 21200 ROTARY BALL SPLINE 1200
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Cl. L&#f - #14#E8{% / UPPER SHAFT AND NEEDLE BAR MECHANISM

Ref. No. Code Q'ty e Part Name
1 [sB8070001| 1 [RF7ULITwiays BALL BEARING BUSH ASSY
2  |SB8049001| 1 [RF7UVH Ty BALL BEARING BUSH
3 |SB1484001| 1 [R71U 146004 BALL BEARING 6004
4  [S23651001 | 2 |7F+ES6X6HRY A SET SCREW SOCKET (FT) M6X6
5 [sB8071101| 1 [N KET—1 HAND PULLEY
6 |S55481001 | 3 |7 FRIL kYU 24X12 BOLT SOCKET (S/P WASHER)M4X12
7 |SB8044001| 1 |9 PU Y= UPPER SHAFT ASSY
8 |SB8045001| 1 [D7P4 UPPER SHAFT
9 |sSB8047001| 1 [vuTFA44H935324H96H = THREAD TAKE-UP CRANK G ASSY
10 |SB8046001| 1 |YUFTA49 524G THREAD TAKE-UP CRANK G
11 [SB1484001| 1 |~X7') 246004 BALL BEARING 6004
12 [SB1485001| 1 |~X7') 246004 BALL BEARING 6004
13 [S23651001 | 3 |7F+ES6X6HRY A SET SCREW SOCKET (FT) M6X6
14 [S25235001 1 |ARTS8 SCREW M8
15 [S23651001 | 1 |7+ ES6X6HRY A SET SCREW SOCKET (FT) M6X6
16 [SB8048001| 1 |/IN\T H— BALANCER
17 |S23651001 | 2 |7FES6X67kY A SET SCREW SOCKET (FT) M6X6
18 [SB8037001| 1 |ZF—W10014 = PULLEY 001 ASSY
19 [S23651001 | 2 |7F+ES6X6HRY A SET SCREW SOCKET (FT) M6X6
20 [sSB8011001| 1 [AJL k505 BELT 505
21 110367001 1 |¥H*R WASHER, PLAIN SPECIAL 8
22 |sSB8111001| 1 |/N\UKRDHISH NEEDLE BAR CRANK
23 |sB6720001| 1 |TrEUH = THREAD TAKE-UP LEVER ASSY
24 |SB3949001| 1 |RF7Y 25624 BALL BEARING 624
25 |SB3950001| 2 |7 24698 BALL BEARING 698
26 021300306 1 32+ v k3 NUT 3 M3
27 |sB6735001| 1 |[EvbHS— SET SCREW COLLAR
28 |012500536 2 |7F+ES5X SET SCREW SOCKET (FT) M5X5
29 |SB6729101| 1 |TFYEVUHHITHDY = THREAD TAKE-UP S-SHAFT D ASSY
30 |SB6730001| 1 |TYEVHHITHD THREAD TAKE-UP SUPPORT SHAFT D
31 |062500616 1 [+~Rza5X6 SCREW PAN M5X6
32 028050246 1 |[/I\RPFHR2-5 WASHER SPRING 2-5
33 [SB6734001| 1 [|ARTRRMHHRI THRUST WASHER 9
34 048090142 1 [FATTH3IH09 RETAINING RING EXTERNAL C9
35 |012500536 1 |77 ES5X5 SET SCREW SOCKET (FT) M5X5
36 |012060636 2 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
37 |SB1034101| 1 |/\UARSHL ALY = NEEDLE BAR CONNECTING ROD ASSY
38 |[SB0989001| 2 [R7 4687 BALL BEARING 687
39 [SA2422001| 1 | A+T3.5IL SCREW, SM3.57L
40 |sSB8112001| 1 |AHaxTF7rF4A SLIDE BLOCK GUIDE
41 |018401036 2 |7ZF AL RaX10 BOLT SOCKET M4X10
42 [sA3488001| 1 |(hHHavw SLIDE BLOCK
43 [sB8114001| 1 [/vNYU7RD NEEDLE BAR D
44 |SB8113001| 1 [/\NUARDFFDY = NEEDLE BAR CLAMP D ASSY
45 1018401036 1 |77 R R4X10 BOLT SOCKET M4X10
46 |SA3223001| 1 [/\NUARDZAALU NEEDLE BAR BUSH U
47 1012060636 1 |77+ ES6X6 SET SCREW SOCKET (FT) M6X6
48 |SA3224101| 1 [|/\UARHAELD NEEDLE BAR BUSH D
49 1012060636 1 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
50 1 [=>2/\1yDPXIT NEEDLE, DPX17
51 [SB8206001| 1 [DCT7F7hRUYHAA DC FAN SETTING PLATE
52 |SB8205001| 1 |[DCT 7 DC FAN
53 |SB3847001| 4 |ESHYHARF13 WASHER_PLAIN_M_3
54 (028030246 4 |N\NRHYHR2-3 WASHER SPRING 2-3
55 [018303036 4 | 7FARIL 3X30 BOLT SOCKET M3X30




/ UPPER SHAFT NEEDLE BAR MECHANISM
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Cl. L&#f - #14#E8{% / UPPER SHAFT AND NEEDLE BAR MECHANISM

Ref. No. Code Q'ty e Part Name
56 |S55485001 | 2 |7 F7RIL FH4 25X12 BOLT SOCKET (S/P WASHER)M5X12
57 |SB9340001| 1 |ax%4 % FL— k370H CONNECTOR PLATE 370H
58 [S55485001 | 2 |7+ 7RIL FH4 25X12 BOLT SOCKET (S/P WASHER)M5X12
59 [SB9110001| 1 [|#—TILAR7FT0 CABLE BEAR 70
60 |018401036 4 | F7FARIL F4AXI10 BOLT SOCKET M4X10
61 |S42445001 | 3 |7 FKRIL FH U 28X25 BOLT SOCKET (S/P WASHER)M8X25
62 [525664000 2 |3a-FHRILFH6 CORD HOLDER #6
63 |0A5401006 | 2 [|+F~H4 =4X10DB SCREW PAN (S/P WASHER) M4X10
64 |SB9342001| 1 [|YFT002 JOINT 002
65 |[0A5301605 | 1 [+F~H4 =3X16DB SCREW PAN (S/P WASHER) M3X16
66 |[SB9085001| 1 |TZ7Fa—T4L=130 AIR TUBE 4 L=130
67 |149547000 3 |[a-F#+HT CORD HOLDER 4N
68 |0A5401006 | 3 [|+F A+ =4X10DB SCREW PAN (S/P WASHER) M4X10
69 (104821001 4 |TLE10.5 RUBBER CAP, 10.5
70 |sB4155001| 1 [/SvF BAND
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C2. L& - #+#5R8{% / UPPER SHAFT AND NEEDLE BAR MECHANISM

Ref. No. Code Q'ty e Part Name
1 |SB8674001| 2 |[|H4 K233 GUIDE 233
2 |018501636 7 |7FHRI)L K5X16 BOLT SOCKET M5X16
3 |sSB8116101| 1 ([LHY IS4 v kL CONNECTING BRACKET L
4 (018501036 6 |77+ AR K5X10 BOLT SOCKET M5X10
5 |sSB8117101| 1 (L4 Y IS4 v KR CONNECTING BRACKETR
6 018501036 6 |77+ AR K5X10 BOLT SOCKET M5X10
7 [sB9624001| 2 [RbFw/i—B STOPPER B
8 1021060306 2 |32+ v k6 NUT 3 M6
9 |Sco083001| 1 |[F—W0034 = PULLEY 003 ASSY
10 (018062036 6 |7FHRIL F6X20 BOLT SOCKET M6X20
11 (sSB8118001| 1 |74 KIS v ko= IDLER BRACKET ASSY
12 [sSB8119001| 1 |74 KZT34H v b IDLER BRACKET
13 [sSB8140001| 1 |74 K> T—UsH = IDLER PULLEY ASSY
14 [SB8120001| 1 |74 K> 7F—1) IDLER PULLEY
15 |[SB3444001| 2 |R71)> 4608 BALL BEARING 608
16 |048220242 2 |FADFTF I 022 RETAINING RING INTERNAL C22
17 |SB5104001| 1 |74 kK34 IDLER SHAFT
18 [048080142 1 [FATTH3IHC8 RETAINING RING EXTERNAL C8
19 (012060636 2 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
20 [S47269001 | 2 |7 FARILRHH 26X20 BOLT SOCKET (S/P WASHER)M6X20
21 018062036 4 |7FHRIL F6X20 BOLT SOCKET M6X20
22 |sB9111001| 1 [2') %001 CYLINDER 001
23 [SB9142001| 1 |A— kXA v FA AUTO SWITCH A
24 |SB8092001| 2 [|w*T003 JOINT 003
25 |SB8829001| 1 |LyA#wJmEwHD CONNECTION BLOCK D
26 |sB8828101| 1 |LyA~vTmwHl CONNECTION BLOCK U
27 |sB8826101| 1 |AvY IS4 v kF LOCK BRACKET F
28 |SB9622001| 1 |3/ kFw RMIO CONPACTNUT M10
29 [SB9267001| 1 [|AR bkwsS—A STOPPER A
30 [sSB9112001| 1 |2 > %002 CYLINDER 002
31 |[SB9221001| 1 |[A#— kXA Y FB AUTO SWITCH B
32 [sSB9117001| 2 [W*xT004 JOINT 004
33 [SB8029001| 1 |/\UARDIFAL4OVIEY NEEDLE BAR BASE LOCK PIN
34 |sB8827001| 1 |AvY T34 v KR LOCK BRACKET R
35 |018063036 4 |7FHRIL F6X30 BOLT SOCKET M6X30
36 |S47270001 | 4 |7 FARIL Y 26X30 BOLT SOCKET (S/P WASHER)M6X30
37 |sB8830001| 1 |Rbkw/k—TOvyIA STOPPER BLOCK A
38 018401036 2 |7FHRILF4X10 BOLT SOCKET M4X10
39 |SB9623001| 2 |Rbkw/—THOvsB STOPPER BLOCK B
40 ([sB9121001| 2 (7 TV —s\—M10-8 SHOCK ABSORBER M10-8
41 [sB9122001| 1 [ZFv—si—M12-10 SHOCK ABSORBER M12-10
42 |525664000 1 |3-FRILEZHE CORD HOLDER #6
43 [s55481001 | 1 [ZF 7RI bHH 24X12 BOLT SOCKET (S/P WASHER)M4X12
44 1018061636 4 |F7FHRIL L6X16 BOLT SOCKET M6X16
46 [s55485001 | 4 [7ZF 7RI bH4H 25X12 BOLT SOCKET (S/P WASHER)M5X12
47 |SB7960001| 2 [RNIRRPUYHETAA BELT HOLDER
48 |S55481001 | 8 |7 FRIL hH U 24X12 BOLT SOCKET (S/P WASHER)M4X12
49 |SB9269001| 1 [N FHHIEA SUPPORT PIN A
50 |012060636 1 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
51 |SB9270001| 1 [N +HHIEUB SUPPORT PIN B
52 012060636 1 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
53 [SB9644001| 1 |T7Fa—T4 L=260 AIR TUBE 4 L=260
54 |SB9644002| 1 |T7Fa—T4 L=260 AIR TUBE 4 L=260
55 [SB9085002| 1 |TZ7Fa—T4L=130 AIR TUBE 4 L=130
56 [SB9085003| 1 |T7Fa—T4 L=130 AIR TUBE 4 L=130
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C2. L& - #+#5R8{% / UPPER SHAFT AND NEEDLE BAR MECHANISM

Ref. No. Code Q'ty E4 Part Name

57 |SB8093001| 4 [VFF005 JOINT 005

59 |SB4096001 | 3 |CORD HOLDER #12 CORD HOLDER #12

60 [S55485001 | 3 |7 FRIL FH U 25X12 BOLT SOCKET (S/P WASHER)M5X12

61 |[SB8241101| 3 |ZL—LF v kM5 FRAME NUT M5

62 |SB4096001 | 3 |CORD HOLDER #12 CORD HOLDER #12

63 [S55485001 | 3 |7 FRIL FH U 25X12 BOLT SOCKET (S/P WASHER)M5X12

64 [525567000 1 |CORD HOLDER #8 CORD HOLDER #8

65 [S55485001 | 1 |7 F AL R4S 25HX12 BOLT SOCKET (S/P WASHER)M5X12

66 |SB4155001| 1 [/AvF BAND

67 |SB9234001| 1 |PM ENC-IN/\—H X PM ENC-IN HARNESS

68 |SB7984001| 1 [PM ENC-OUT/\—=+ X PM ENC-OUT HARNESS

69 [SB9233001| 1 |[DT/PM-IN/An—RZR DT/PM-IN HARNESS

70 |SB7980001| 1 |DT-OUT/n—H+XR DT-OUT HARNESS

71 |SB7981001| 1 [PM-OUT/n—=Fx X PM-OUT HARNESS

72 |sB9235001| 1 |[TB/FAN-IN/N—RZR TB/FAN-IN HARNESS

73 |SB7982001| 1 |TB-OUT/\—H+XR TB-OUT HARNESS

74 |SB7983001| 1 |FAN-OUT/\—HX FAN-OUT HARNESS

75 |SB4096001| 3 [a-KHILEHI2 CORD HOLDER #12

76 |S55481001 | 3 |7 FHRIL Y 24X12 BOLT SOCKET (S/P WASHER)M4X12
<BAS370HR3> <For BAS370H>

45+ |SB8076001| 1 | —JILARFT00 CABLE BEAR 700

58+ |[SB9646001| 1 |75 v hFa—T4-2550 FLAT TUBE 4-2550
<BAS375HR> <For BAS375H>

45+ |SB9108001| 1 |—TJILAR7F71200 CABLE BEAR 1200

58+ |[SB9248001| 1 |75 v FFa—T4-3050 FLAT TUBE 4-3050
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D1.3% Y B84% / FEED MECHANISM

Ref. No. Code Q'ty 4t Part Name
1 SB8074001 2 |#H4 K1060 GUIDE 1060
2 018062036 36 |7+ F6X20 BOLT SOCKET M6X20
3 SB5650001 2 |Hho3— COLLAR
4 018062036 2 |7FHRIL F6X20 BOLT SOCKET M6X20
5 026100232 22 |ESHHRIAF10 WASHER PLAIN M 10
6 018103532 22 |7+ I F10X35 BOLT SOCKET M10X35
7 SB8166001 1 XeoHhYyvysa44 X SENSOR PLATE
8 S55481001 2 |7FARILEHTSH 24X12 BOLT SOCKET (S/P WASHER)M4X12
9 SB6870101 1 XYFoTFoteo9trAo = XY H-POSITION SENSOR L ASSY
10 062300816 1 |F~3X8 SCREW PAN M3X8
11 SB8081001 2 |H4A K1260 GUIDE 1260
12 018062036 42 |7 FHRIL F6X20 BOLT SOCKET M6X20
13 026100232 16 |ESHHRIAHF10 WASHER PLAIN M 10
14 018103532 16 |7 F7RJL F10X35 BOLT SOCKET M10X35
15 SB8082001 2 X)L F2910 BELT 2910
16 SB8147001 2 |[F—=UTS45 v kX-L PULLEY BRACKET X-L
17 021100202 4 12aFw R0 NUT 2 M10
18 SB8256101 4 |7+ AR F10X70 BOLT SOCKET M10X70
19 SA7520001 4 |R7F71)2476904 BALL BEARING 6904
20 SB8148001 2 |F—10047 = PULLEY 004 ASSY
21 012060636 4 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
22 SB8152001 2 |420X88 SHAFT 20X88
23 SB8153001 2 |*—6X6X64 KEY 6X6X64
24 021100202 8 [2>aFw 10 NUT 2 M10
25 SB8156001 1 X FH9xX7o=s X DRIVE GEAR ASSY
26 SB8155001 2 |F—UTS45 v kX-R PULLEY BRACKET X-R
27 SA7520001 4 |R7F71)26904 BALL BEARING 6904
28 SB8148001 2 |F—10047 = PULLEY 004 ASSY
29 SB8153001 2 |*—6X6X64 KEY 6X6X64
30 012060636 4 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
31 SB8158001 1 [¥7M.5-88 GEAR M1.5-88
32 SB8153001 1 |F—6X6X64 KEY 6X6X64
33 012060636 4 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
34 SB8157001 1 X FHoH X DRIVE SHAFT
35 018062036 8 |7 F AR F6X20 BOLT SOCKET M6X20
36 SB9242001 1 [XE—4273%4w r3T0HY = X MOTOR BRACKET 370H ASSY
37 SB8163001 1 XE—2T345 vk X MOTOR BRACKET
38 SA8599001 1 | RF71Y 256201 BALL BEARING 6201
39 SB9251001 1 |[E—42PL34HD3LY = PULSE MOTOR PL34H ASSY
40 SB8164001 1 [¥7M.5-24 GEAR M1.5-24
41 SB8165001 1 |[F—5X5X35 KEY 5X5X35
42 012500536 2 | 7FES5X5 SET SCREW SOCKET (FT) M5X5
43 018062036 4 |7FHRIL F6X20 BOLT SOCKET M6X20
44 S58636001 3 |7FARIL TS 28X30 BOLT SOCKET (S/P WASHER)M8X30
45 026080236 1 ESHHRIHXS WASHER PLAIN M 8
46 018081636 1 |7+ AR +8X16 BOLT SOCKET M8X16
47 SB8317001 2 Yo% /NSHAKS Y BELLOW GUIDE S
48 SB7957001 10 |74 b7 VxR F4X8 LOW HEAD BOLT SOCKET M4X8
49 SB8316001 2 |[UR—+TSH v b+ SUPPORT BRACKET
50 S47270001 10 [7F7RI)IL 45 26X30 BOLT SOCKET (S/P WASHER)M6X30
51 SB8060101 1 (429 b= = EJECT SENSOR ASSY
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Ref. No. Code Q'ty 4t Part Name
1 SB8677001 2 |#H4 K1540 GUIDE 1540
2 018062036 52 |7+ 7RI F6X20 BOLT SOCKET M6X20
3 SB5650001 2 |Hho3— COLLAR
4 018062036 2 |7FHRIL F6X20 BOLT SOCKET M6X20
5 026100232 22 |ESHHRIAF10 WASHER PLAIN M 10
6 018103532 22 |7+ I F10X35 BOLT SOCKET M10X35
7 SB8166001 1 XeoHhYyvysa44 X SENSOR PLATE
8 S55481001 2 |7FARILEHTSH 24X12 BOLT SOCKET (S/P WASHER)M4X12
9 SB6870101 1 XYFoTFoteo9trAo = XY H-POSITION SENSOR L ASSY
10 062300816 1 |F~3X8 SCREW PAN M3X8
11 SB8676001 2 |HA4 K1740 GUIDE 1740
12 018062036 58 |7 FRIL F6X20 BOLT SOCKET M6X20
13 026100232 16 |ESHHRIAHF10 WASHER PLAIN M 10
14 018103532 16 |7 F7RJL F10X35 BOLT SOCKET M10X35
15 SB9115001 2 X)L k3800 BELT 3800
16 SB8147001 2 |[F—=UTS45 v kX-L PULLEY BRACKET X-L
17 018103532 2 |7+ F10X35 BOLT SOCKET M10X35
18 SB9146001 2 |R%Ay FARJIL EM10X50 BOLT SOCKET M10X70
19 SA7520001 4 |R7F71)2476904 BALL BEARING 6904
20 SB8148001 2 |F—10047 = PULLEY 004 ASSY
21 012060636 4 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
22 SB8152001 2 |420X88 SHAFT 20X88
23 SB8153001 2 |*—6X6X64 KEY 6X6X64
24 021100202 8 [2>aFw 10 NUT 2 M10
25 SB8156001 1 X FH9xX7o=s X DRIVE GEAR ASSY
26 SB8155001 2 |F—UTS45 v kX-R PULLEY BRACKET X-R
27 SA7520001 4 |R7F71)26904 BALL BEARING 6904
28 SB8148001 2 |F—10047 = PULLEY 004 ASSY
29 SB8153001 2 |*—6X6X64 KEY 6X6X64
30 012060636 4 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
31 SB8158001 1 [¥7M.5-88 GEAR M1.5-88
32 SB8153001 1 |F—6X6X64 KEY 6X6X64
33 012060636 4 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
34 SB8157001 1 X FHoH X DRIVE SHAFT
35 018062036 8 |7 F AR F6X20 BOLT SOCKET M6X20
36 SB9242001 1 [XE—4273%4w r3T0HY = X MOTOR BRACKET 370H ASSY
37 SB8163001 1 XE—2T345 vk X MOTOR BRACKET
38 SA8599001 1 | RF71Y 256201 BALL BEARING 6201
39 SB9251001 1 |[E—42PL34HD3LY = PULSE MOTOR PL34H ASSY
40 SB8164001 1 [¥7M.5-24 GEAR M1.5-24
41 SB8165001 1 |[F—5X5X35 KEY 5X5X35
42 012500536 2 | 7FES5X5 SET SCREW SOCKET (FT) M5X5
43 018062036 4 |7FHRIL F6X20 BOLT SOCKET M6X20
44 S58636001 3 |7FARIL TS 28X30 BOLT SOCKET (S/P WASHER)M8X30
45 026080236 1 ESHHRIHXS WASHER PLAIN M 8
46 018081636 1 |7+ AR +8X16 BOLT SOCKET M8X16
47 SB8317001 2 Yo% /NSHAKS Y BELLOW GUIDE S
48 SB7957001 10 |74 b7 VxR F4X8 LOW HEAD BOLT SOCKET M4X8
49 SB8316001 2 |[UR—+TSH v b+ SUPPORT BRACKET
50 S47270001 10 [7F7RI)IL 45 26X30 BOLT SOCKET (S/P WASHER)M6X30
51 SB8060101 1 (429 b= = EJECT SENSOR ASSY
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Ref. No. Code Q'ty 4t Part Name
2 SB9145001 1 [Xow/"5TS545 v kL X BELLOW BRACKET 370H L
3 SB8492001 1 KS4 7220612 DRY BUSH 0612
4 SB8493001 1 KS4 7220712 DRY BUSH 0712
5 018501636 5 |77 AR K5X16 BOLT SOCKET M5X16
6 SB9339001 1 |(H/— COVER
7 S55481001 3 [7FHARILEFSH 24X12 BOLT SOCKET (S/P WASHER)M4X12
8 SB9266001 1 |5—TIRT7TITSHy b+ CABLE BEAR BRACKET
9 S55485001 2 |7FHRILEHFSH 25X12 BOLT SOCKET (S/P WASHER)M5X12
11 SB8170001 1 Xw/"5T545 v kR X BELLOW BRACKET R
12 SB8492001 1 K54 7220612 DRY BUSH 0612
13 SB8493001 1 K542 20712 DRY BUSH 0712
14 018501636 5 |77 AR F5X16 BOLT SOCKET M5X16
15 S47269001 3 |7FHARIL TS 26X20 BOLT SOCKET (S/P WASHER)M6X20
16 S47269001 3 |7FHARIL TS 26X20 BOLT SOCKET (S/P WASHER)M6X20
18 SB8239001 4 12520y kN6 FLANGED NUT M6
19 018501636 8 |7 F AR F5X16 BOLT SOCKET M5X16
<BAS370HR> <For BAS370H>
1+ SB8167201 1 [(XPxw/\3L X BELLOW L
10+ |SB8168201 1 (X2 \3R X BELLOW R
17+ |SB8177001 2 XOwnNS5T T K100 X BELLOW SHAFT 700
<BAS375HR> <For BAS375H>
1+ SB8805001 1 [(XPx/\3L X BELLOW L
10+ |SB8806001 1 (X2 \3R X BELLOW R
17+ |SB8807001 2 XwnN32v 7T 1200 X BELLOW SHAFT 1200
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Ref. No. Code Q'ty 4t Part Name
1 SB9088001 1 |Y-HA4 FRA—XT00L Y GUIDE BASE 700 L
2 SB9089001 1 |Y-HA4 EX—XT00R Y GUIDE BASE 700 R
3 018062036 36 |7+ F6X20 BOLT SOCKET M6X20
4 SB8675001 2 |H4 K1360 GUIDE 1360
5 018062036 44 |7 FHRIL F6X20 BOLT SOCKET M6X20
6 SB5650001 2 |ho3— COLLAR
7 018062036 2 |7FHRIL F6X20 BOLT SOCKET M6X20
8 SB9092001 1 |YO /N5 H4 KBT0OL Y BELLOW GUIDE B 700 L
9 SB9093001 1 |YO /N5 H4 KBTOOR Y BELLOW GUIDE B 700 R
10 S55485001 22 |7FHRIL bHH 25X12 BOLT SOCKET (S/P WASHER)M5X12
11 SB8202001 2 YO wNSHA FUF Y BELLOW GUIDE U F
12 S55479001 4 |7FHHRIL TS Z4X8 BOLT SOCKET (S/P WASHER) M4X8
13 SB9583001 2 YO wnNSHAL KUY = Y BELLOW GUIDE UM ASSY
14 SB9567001 2 YO wNSHAL FUN Y BELLOW GUIDE UM
15 SB9425001 10 [T x=v I8 MAGNETS8
16 SB9578001 10 1aF+ v k2.5 NUT 1 M2.5
17 SB9418001 4 (A FXATYy S v— LOCATING WASHER
18 SB9432001 4 Y5 HRT6X14 SCREW FLAT M6X14
19 SB0532001 4 ESHHR WASHER PLAIN
20 021060206 4 |12aFw k6 NUT 2 M6
21 S55479001 6 |7FHHRILETFS Z4X8 BOLT SOCKET (S/P WASHER) M4X8
22 SB9094001 2 (YO ¥/ NS5HA4 FUR-700 Y BELLOW GUIDE U R-700
23 S55479001 14 (7F/RIL 5 24X8 BOLT SOCKET (S/P WASHER) M4X8
24 S58636001 12 [7F7RI)IL 545 28X30 BOLT SOCKET (S/P WASHER)M8X30
25 S58636001 36 |7FAHRIL TS 28X30 BOLT SOCKET (S/P WASHER)M8X30
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Ref. No. Code Q'ty 4t Part Name
1 SB9088001 1 |Y-HA4 FRA—XT00L Y GUIDE BASE 700 L
2 SB9089001 1 |Y-HA4 EX—XT00R Y GUIDE BASE 700 R
3 018062036 36 |7+ F6X20 BOLT SOCKET M6X20
4 SB8675001 2 |H4 K1360 GUIDE 1360
5 018062036 44 |7 FHRIL F6X20 BOLT SOCKET M6X20
6 SB5650001 2 |ho3— COLLAR
7 018062036 2 |7FHRIL F6X20 BOLT SOCKET M6X20
8 SB9092001 1 |YO /N5 H4 KBT0OL Y BELLOW GUIDE B 700 L
9 SB9093001 1 |YO /N5 H4 KBTOOR Y BELLOW GUIDE B 700 R
10 S55485001 22 |7FHRIL bHH 25X12 BOLT SOCKET (S/P WASHER)M5X12
11 SB8202001 2 YO wNSHA FUF Y BELLOW GUIDE U F
12 S55479001 4 |7FHHRIL TS Z4X8 BOLT SOCKET (S/P WASHER) M4X8
13 SB9567001 2 YO wNSHAL FUN Y BELLOW GUIDE UM
14 S55479001 6 |7FHHRILEFS Z4X8 BOLT SOCKET (S/P WASHER) M4X8
15 SB9094001 2 (YO ¥/ NS5HA4 FUR-700 Y BELLOW GUIDE U R-700
16 S55479001 14 (F7F/RIL 5 24X8 BOLT SOCKET (S/P WASHER) M4X8
17 S58636001 12 [7F7RI)IL 545 28X30 BOLT SOCKET (S/P WASHER)M8X30
18 S58636001 36 |7FHRIL TS 28X30 BOLT SOCKET (S/P WASHER)M8X30
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Ref. No. Code Q'ty 4t Part Name
1 SB8179001 1 |YE—42R—-X Y MOTOR BASE
2 S58636001 4 |(7FHRILEHSH 28X30 BOLT SOCKET (S/P WASHER)M8X30
3 SB8084001 1 |[RF71) 246005 BALL BEARING 6005
4 SA8597001 1 |74 9 7FHRIL R5X12 BOLT SOCKET M5X12
5 SB8018001 1 | R7YVHTI2500 BEARING FLANGE
6 SB8084001 1 |[RF71) 246005 BALL BEARING 6005
7 SA8597001 1 |74 k9 7FHRIL R5X12 BOLT SOCKET M5X12
8 S58636001 4 |(7FHRILEHSH 28X30 BOLT SOCKET (S/P WASHER)M8X30
9 SB8161001 1 YE—2T345 vk Y MOTOR BRACKET
10 SA8599001 1 [R71 2456201 BALL BEARING 6201
11 SB9251001 1 |E—4PL34HD3LY = PULSE MOTOR PL34H ASSY
12 SB8164001 1 |[F7M.5-24 GEAR M1.5-24
13 SB8165001 1 |F—5X5X35 KEY 5X5X35
14 012500536 2 | 7FES5X5 SET SCREW SOCKET (FT) M5X5
15 018062036 4 |7FHRIL F6X20 BOLT SOCKET M6X20
16 SB4243001 4 ESHHRFTAL8 WASHER PLAIN L 8
17 028080246 4 |INNRHFHR2-8 WASHER SPRING 2-8
18 018084036 4 |7FHRIL F8X40 BOLT SOCKET M8X40
19 SB8158001 1 |¥7M.5-88 GEAR M1.5-88
21 SB8153001 1 |+ —6X6X64 KEY 6X6X64
22 012060636 4 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
23 SB8183001 1 | F—)TS55y kY PULLEY BRACKET Y
24 SA7520001 2 |RF71)>256904 BALL BEARING 6904
25 SB8148001 1 |F—10044 = PULLEY 004 ASSY
26 SB8153001 1 |F—6X6X64 KEY 6X6X64
27 012060636 2 |77+ EZ6X6 SET SCREW SOCKET (FT) M6X6
28 SB8242001 4 |2L—LF v kN6 FRAME NUT M6
29 S47269001 4 |7FHHRIL TS 26X20 BOLT SOCKET (S/P WASHER)M6X20
30 SB9116001 2 X)L k2645 BELT 2645
31 SB8183001 1 | F—)TS5H5 vy RY PULLEY BRACKET Y
32 SA7520001 2 |RF71)>256904 BALL BEARING 6904
33 SB8152001 1 |24 20X88 SHAFT 20X88
34 SB8148001 1 |F—10044 = PULLEY 004 ASSY
35 SB8153001 1 |F—6X6X64 KEY 6X6X64
36 012060636 2 |77+ ES6X6 SET SCREW SOCKET (FT) M6X6
37 SB8242001 4 |2L—LF v kN6 FRAME NUT M6
38 S47269001 4 |7FHHRIL TS 26X20 BOLT SOCKET (S/P WASHER)M6X20
39 SB8183001 1 | F—)TS55 vy kY PULLEY BRACKET Y
40 SA7520001 2 [RF71Y 2456904 BALL BEARING 6904
41 SB8148001 1 |F—10044 = PULLEY 004 ASSY
42 SB8153001 1 |F—6X6X64 KEY 6X6X64
43 012060636 2 |77+ EZ6X6 SET SCREW SOCKET (FT) M6X6
44 SB8242001 4 |2L—LF v kM6 FRAME NUT M6
45 S55477001 4 |7FHHRILEFH 26X16 BOLT SOCKET (S/P WASHER)M6X16
46 SB8183001 1 | F—)TS5H5 vy RY PULLEY BRACKET Y
47 SA7520001 2 [RF71Y 2456904 BALL BEARING 6904
48 SB8152001 1 |2 420X88 SHAFT 20X88
49 SB8148001 1 |F—10044 = PULLEY 004 ASSY
50 SB8153001 1 |F—6X6X64 KEY 6X6X64
51 012060636 2 |7FES6X6 SET SCREW SOCKET (FT) M6X6
52 SB8242001 4 |TJL—LF v kN6 FRAME NUT M6
53 S47269001 4 |7FHRIL LTS 26X20 BOLT SOCKET (S/P WASHER)M6X20
54 SB8195101 1 Yo R )YHSA 43 Y SENSOR PLATE
55 SB6870101 1 XYFoTFoteo A Ao = XY H-POSITION SENSOR L ASSY
56 062300816 1 | F~3X8 SCREW PAN M3X8
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Ref. No. Code Q'ty E4 Part Name
57 S55477001 2 |7FHRILEHFH 26X16 BOLT SOCKET (S/P WASHER)M6X16
58 SB8242001 2 JL—LF v M6 FRAME NUT M6
59 SB8060101 1 (42 b —5H = EJECT SENSOR ASSY
<BAS370HF> <For BAS370H>
20+ |SB8185001 2 YO FH245700 Y DRIVE SHAFT 700
<BAS375H> <For BAS375H>
20+ |SB9087001 2 Y2 K5241200 Y DRIVE SHAFT 1200
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Ref. No. Code Q'ty 4t Part Name
1 SB8189101 2 YU FOR—X Y DRIVE BASE
2 SB8192201 2 Yor—DTNRF7ISH Y+ Y CABLE BEAR BRACKET
3 S55477001 4 |7FHRILEHFSH 26X16 BOLT SOCKET (S/P WASHER)M6X16
4 SB9109001 2 |[5—TIILRFYT00 CABLE BEAR Y700
5 S55477001 4 |7FHRILEHFH 26X16 BOLT SOCKET (S/P WASHER)M6X16
6 SA1394101 2 |3a-kA4vxTU3 CORD HOLDER U3
7 S55485001 2 |7ZFHRIILEHFSH 25X12 BOLT SOCKET (S/P WASHER)M5X12
8 018061236 8 |7F AR F6X12 BOLT SOCKET M6X12
9 S55477001 4 |7FHRILEHFH 26X16 BOLT SOCKET (S/P WASHER)M6X16
10 SB7960001 4 (R RUYHSTALA BELT HOLDER
11 S55481001 16 |[7F7RIL R 5 34X12 BOLT SOCKET (S/P WASHER)M4X12
12 S55477001 4 |7FHHRILEFH 26X16 BOLT SOCKET (S/P WASHER)M6X16
13 SB9091001 4 (Yo ¥/85700 Y BELLOW 700
14 SB8196101 4 YO ¥NSTSHy k Y BELLOW BRACKET
15 SB8199101 8 [1424F+v M4 PLATE NUT M4
16 S55479001 8 |7FHMHRIL TS Z4X8 BOLT SOCKET (S/P WASHER) M4X8
17 S55485001 8 |7FHHRIL LTS 25X12 BOLT SOCKET (S/P WASHER)M5X12
18 SB8053101 2 \YAA4 KD L—LA/N—L Y GUIDE FRAME COVER L
19 SB8054101 2 \YAA4 FoL—LA/N—R Y GUIDE FRAME COVER R
20 060401016 44 /84 > K4X10 SCREW BIND M4X10
21 SB9616001 2 |Fa—TAhHFTSTL—F TUBE COUPLER PLATE
22 018061236 4 |7FHRIL F6X12 BOLT SOCKET M6X12
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Ref. No. Code Q'ty 4t Part Name
2 SB8261001 2 |7 L—LZFxv v TF4040 FRAME CAP 4040
3 SB9635001 2 |ZL—LFYYHSAAF FRAME SETTING PLATE F
4 018061236 8 |7F AR F6X12 BOLT SOCKET M6X12
5 S55485001 8 |7F AR EHH 25X12 BOLT SOCKET (S/P WASHER)M5X12
6 SB8241101 8 |ZL—LF vy KM FRAME NUT M5
7 SB9642001 1 |L—LFYYHA 5L FRAME SETTING PLATE L
8 S55477001 4 |7FHRILEHFH 26X16 BOLT SOCKET (S/P WASHER)M6X16
9 S55484001 3 [7FARILEHFH 25X10 BOLT SOCKET (S/P WASHER)M5X10
10 SB8241101 3 |L—LF vy M5 FRAME NUT M5
11 SB9243001 1 |L—LFYYHSA 4R FRAME SETTING PLATE R
12 S55477001 4 |7FHERILEFH 26X16 BOLT SOCKET (S/P WASHER)M6X16
13 S55484001 3 |7FHRIL TS 25X10 BOLT SOCKET (S/P WASHER)M5X10
14 SB8241101 3 |L—LFy M5 FRAME NUT M5
15 SA1394101 2 |a-kFAvxTU3 CORD HOLDER U3
16 0A5401006 2 [+~ 24X10DB SCREW PAN (S/P WASHER) M4X10
17 SB9649001 1 |25y bFa2—74-2110 FLAT TUBE 4-2110
19 SB9644003 2 |ZT7Fa1—7T4 L=260 AIR TUBE 4 L=260
20 SB9644004 2 |ZT7Fa1—7T4 L=260 AIR TUBE 4 L=260
21 SB9644005 2 |ZT7Fa1—7T4 L=260 AIR TUBE 4 L=260
22 SB9644006 2 |ZT7Fa1—7T4 L=260 AIR TUBE 4 L=260
23 SB8093001 8 |wxT005 JOINT 005
<BAS370HR> <For BAS370H>
1+ SB9636001 1 |2 L—.14040-784 FRAME 4040-784
18+ |SB9647001 1 |25y F21—74-3090 FLAT TUBE 4-3090
<BAS375HR> <For BAS375H>
1+ SB9637001 1 |2 L—.144040-1284 FRAME 4040-1284
18+ |SB9648001 1 |25y F21—74-3590 FLAT TUBE 4-3590
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E.}®z E(FB3{% / WORK CLAMP LIFTER MECHANISM

Ref. No. Code Q'ty 4t Part Name
1 SA2195001 1 |[AYITRDIARI PRESSER BAR BUSH
2 012060636 1 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
3 SB8015001 1 |AHYTROI7oF4 PRESSER BAR GUIDE
4 018401036 2 |7FHRIL X0 BOLT SOCKET M4X10
5 SB8055001 1 |E—427345vy ko3 MOTOR BRACKET ASSY
6 SB8056001 1 |[E—42T345 vk MOTOR BRACKET
7 SB8010001 1 |[RF71Y 245606 BALL BEARING 606
8 SB8006101 1 [VSILRE—ARYZ PULSE MOTOR ASSY
9 SB8058001 1 |hoFyAdTL/— STEPPING FOOT LEVER
10 018501232 1 |7F 7RI F5X12 BOLT SOCKET M5X12
11 SB8059001 1 |AVHyYAHITILUHAUY S [SFCONNECTING ROD ASSY
12 070696800 3 [RA< Y 5469677 BALL BEARING RADIAL 696ZZ
13 SB8062001 1 | Aoy YAHTLIAN—T8 STEPPING FOOT LEVER SHAFT
14 012500536 2 | 7FES5X5 SET SCREW SOCKET (FT) M5X5
15 018401036 4 |7FHRIIL F4X10 BOLT SOCKET M4X10
16 018061236 2 |7FHRILF6X12 BOLT SOCKET M6X12
17 SB8063201 1 |AYTHRHH = PRESSER BAR ASSY
18 SB8064001 1 |AYITHRHYEEXB PRESSER BAR CLAMP B
19 SB8067001 1 |[AY TR PRESSER BAR
20 SB8066101 1 |AYTNNRT7oFA PRESSER SPRING GUIDE
21 SB8065101 1 TYYEXEY DOWEL PIN
22 SA4778001 1 |AYTHRI9FFE PRESSER BAR CLAMP
23 018400836 1 |7FARIL F4X8 BOLT SOCKET M4X8
24 109763022 1 (A= WASHER
25 048060142 1 kA4S 37506 RETAINING RING EXTERNAL C6
26 SB8068001 1 |AYT/N\Rrh5— PRESSER SPRING COLLAR
27 SB8061001 1 |AHYIT/xR PRESSER SPRING
28 021060306 2 |13¥aFwv k6 NUT 3 M6
29 S42843001 1 |A#AH9xT7 A PRESSER FOOT A
30 SA8679001 1 (Z4>H—H—F FINGER GUARD
31 SB2456001 1 ESHHRAAL3.5 WASHER PLAIN 3.5
32 S13399001 1 |2 ARTS3.57X12 SCREW, SM3.57X12
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F1. T&hR84% / LOWER SHAFT MECHANISM

Ref. No. Code Q'ty e Part Name
1 [117608001 N EYPEI= DOWEL PIN
2 [SB9411001| 1 |FAAHIYBZAFAY Tty + [SHUTTLE RACE BASE UNIT
3 |SB7939001| 1 [AAH<HA44H = SHUTTLE RACE BASE ASSY
4 [SB1072101| 1 |(AAH<%H4 SHUTTLE RACE BASE
5 |SB1285001| 1 |(A=A +F7oFA SHUTTLE RACE THREAD GUIDE
6 |SA4199001| 2 | ART3IX4 SCREW M3X4
7 [SB4158001| 2 |AA AT EUVUHYAS S-RACE BASE SETTING CLAW S
8 ]152684101 | 2 |[#A AT R VYHINR COMPRESSION SPRING
9 026030136 2 |ESHYHROHAE3 WASHER PLAIN S 3
10 (062300616 | 2 |F+~23X6 SCREW PAN M3X6
11 |SA9396001| 2 |(ZxT)k FELT
12 [SB7940001| 2 |Z=xJL bk L=300 FELT L=300
13 [SB1050001| 2 |AA WD F/N4 TS OIL FEEDING PIPE S
14 [SB1048101| 1 |AA LD F/84 TN OIL FEEDING PIPE M
15 |SA9397001| 2 |3L+>5.5 RUBBER CAP 5.5
16 |SB1047001| 1 |(ZT) rHHT FELT HOLDER
17 [SA9191001| 2 |2 AR TM3X5.5 SCREW M3X5.5
18 |SA3274101| 1 [(ZI)LrAHT FELT HOLDER
19 [S47307001 | 2 | AHRT3X4 SCREW, M3X4
20 |SB7941001| 1 |/\/f2T7TJRH I L=200 FELT ASSY L=200
21 |SB7389001| 2 |AA4NFa—7T OIL TUBE
22 |S50558000 | 1 |E=iFa—7 OIL TUBE
23 |048080142 1 [FADTTH3IHC8 RETAINING RING EXTERNAL C8
24 |012060636 1 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
25 |SA3238401| 1 |A=FIAHvtvYTH ADJUSTING STUD
26 (081003670 1 [0 >5PW3 O RING PW3
27 |SB8004001| 1 |A 4L —)L9-28 OIL SEAL 9-28
28 |SB7942001| 1 |ASTHARIILY = ROTARY HOOK SHAFT BUSH ASSY
29 |SB7943001| 1 |A=TH AR ROTARY HOOK SHAFT BUSH
30 |SB8003001| 1 |01y > 4P30 O RING P30
31 |SB7936001| 1 |AwT4H ROTARY HOOK SHAFT
32 |SB7937001| 1 |A=THXT ROTARY HOOK SHAFT GEAR
33 [SA6705001| 1 |R71) 46001 BALL BEARING 6001
34 |SB8004001| 1 |AAIIL>—)L9-28 OIL SEAL 9-28
35 |SB7947001| 1 |[R7YLHTTyoas = BALL BEARING BUSH ASSY
36 |SB7944001| 1 |[R7yYLHFTwyoa BALL BEARING BUSH
37 [S23651001 | 2 |7 F ES6X67RY A SET SCREW SOCKET (FT) M6X6
38 [SA6705001| 1 |R71) 46001 BALL BEARING 6001
39 |SB8034001| 1 [|# 1 vEKRIL kM6 SHOULDER BOLT M6
40 (081003670 1 [0 >5PW3 O RING PW3
41 [SA3238401| 1 |A=FIAHtEYTYH ADJUSTING STUD
42 (081003670 1 [0 >5PW3 O RING PW3
43 [SA6448301| 1 |KF4/1\-E DRIVER E
44 (018501232 1 |7+ AL K5X12 BOLT SOCKET M5X12
45 (152686201 1 |FAAH~<B SHUTTLE RACE BASE B
46 FThh< SHUTTLE HOOK
47 |S59221301 | 1 [REY4#-RX%& =LC BOBBIN CASE ASSY LC
48 |S44633001 | 1 [RELAN BOBBIN LAN
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F2. F&hR8{% / LOWER SHAFT MECHANISM

Ref. No. Code Q'ty e Part Name
1 [S25401100 | 1 |AAIL-IL OIL SEAL
2 [SB7948001| 1 |R7YLHFTwas s BALL BEARING BUSH ASSY
3 |SB1536001| 1 [R71 246204 BALL BEARING 6204
4 [S23651001 | 2 |7ZF+ES6X6HRY A SET SCREW SOCKET (FT) M6X6
5 |S25401100 | 1 [AF4 -0 OIL SEAL
6 |SB7949001| 1 |[F—10054#%4 = PULLEY 005 L-ASSY
7 [SB1536001| 1 [R71 46204 BALL BEARING 6204
8 |SB7950001| 1 |[ZF—1005%4 = PULLEY 005 ASSY
9 |S23651001 | 2 [7FHES6X67HY A SET SCREW SOCKET (FT) M6X6
10 |SB7953201| 1 |[v4<T4 LOWER SHAFT
11 [SB7954001| 1 |#5vvOv ks = CRANK ROD ASSY
12 |SB6381001| 1 [(Av>oyy ECCENTRIC WHEEL
13 [S23651001 | 2 |7ZFES6X6RY A SET SCREW SOCKET (FT) M6X6
14 |SB8002001| 1 |=—FKiR7yY2H NEEDLE BEARING
15 |SB7946001| 1 |45 v4y Oy KH¥HR CRANK ROD WASHER
16 [062400816 | 3 |+ ~a4X8 SCREW PAN M4X8
17 |SB6379001| 1 [3AHKH¥y ROCK GEAR
18 [SB7945001| 1 |#5SvoOvkTyH CRANK ROD SHAFT
19 [S23651001 | 2 |7FES6X6RY A SET SCREW SOCKET (FT) M6X6
20 [SB7955001| 1 | KRHXF7TH ROCK GEAR SHAFT
21 |SB8269001| 1 |01y > 4Pl O RING P11
22 |SA4545001| 1 |AVH SPACER
23 |SA8696001| 1 |ErFR1Y-TA PINCH SLEEVE A
24 |SA8697001| 1 |ErFR1-TB PINCH SLEEVE B
25 (018402036 1 |7+ HRIL F4X20 BOLT SOCKET M4X20
26 |SB8034001| 1 [|# > vEKIL M6 SHOULDER BOLT M6
27 |SA6820001| 1 |FrvvavTJ-y4H = TENSION PULLEY ASSY
28 |SA6821001| 1 |FyvvavTF-yhS- TENSION PULLEY COLLER
29 [SB1485001| 2 |R71) 246004 BALL BEARING 6004
30 048200142 1 [FATTH 35020 RETAINING RING EXTERNAL C20
31 |018084036 1 |7+ AR ~8X40 BOLT SOCKET M8X40
32 |sSco083001| 1 |F—1003% = PULLEY 003 ASSY
33 /018062036 | 8 |7+ AHIL F6X20 BOLT SOCKET M6X20
34 |SB8005001| 1 |~N)L K410 BELT 410
35 |SB7958101| 1 |A< K& A H/— ROTARY HOOK BASE COVER
36 [SB7959001| 1 |ARKHALHN—nRvxY ROTARY HOOK BASE COVER PACKING
37 |SB1172001| 4 |x544- SLIDER
38 [SB7957001 | 13 |T4 b7 FVFKIL F4X8 |LOW HEAD BOLT SOCKET M4X8
39 |SB7960001| 2 |RIkFUYHEALE BELT HOLDER
40 [S55481001 | 8 |7F AR +HH 34X12 BOLT SOCKET (S/P WASHER)M4X12
42 [S55485001 | 8 |7F AR 4 35X12 BOLT SOCKET (S/P WASHER)M5X12
<BAS370HF> <For BAS370H>
41+ |SB8076001| 1 |#—TILARF700 CABLE BEAR 700
<BAS375HR> <For BAS375H>
41+ |SB9108001 | 1 |#—TIL~AR71200 CABLE BEAR 1200
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G.}aiH - H;8E31% / LUBRICATION

Ref. No. Code Q'ty 4t Part Name

1 SA1303101 1 |[AxRTS SCREW M8

2 081008070 1 |0Yy>%5P8 O RING P8

3 $549992000 1 (A4 ILKRY TR OIL GAUGE WINDOW

4 152948001 1 (A4 ILKRY TR OIL GAUGE WINDOW

5 SB7975001 1 |Zx)Lbk FELT

6 SB7974001 1 |Zz)LbYHT FELT SUPPORT

7 018401036 2 |7FHRILF4X10 BOLT SOCKET M4X10

8 SA1394101 1 |3a-F#AHxTU3 CORD HOLDER U3

9 0A5401006 1 |+ ~H4% 24X10DB SCREW PAN (S/P WASHER) M4X10
10 SB7976001 1 [([2—=+1 TERMINAL

11 SA2929001 1 |3LtE>12.5 RUBBER CAP, 12.5

12 0A5401006 1 | FRHFH 24X10 SCREW PAN (S/P WASHER) M4X10
14 149547000 1 |a-F#4&Hx CORD HOLDER 4N

15 0A5401006 1 |+ ~+%5 24X10DB SCREW PAN (S/P WASHER) M4X10
16 SB6278001 1 Innfa1xvyIHHT DUST OILER SUPPORT

17 S55485001 2 |7FHRILEHFH 25X12 BOLT SOCKET (S/P WASHER)M5X12
18 114486002 1 |FR)VAA4S5-24 OILER

19 SA1394101 3 [a-kAvxTU3 CORD HOLDER U3

20 S55485001 3 |7FHHRIL TS 25X12 BOLT SOCKET (S/P WASHER)M5X12
21 S525382001 2 |1 oF OIL FEEDING PIPE

22 SA9917001 1 |FaDav9F24% OIL FEEDING POCKET COVER

23 SA8999001 1 |A14I)LDF3.8 OIL FEEDING PIPE 3.8

24 151439102 1 (A= WASHER

25 SB7991201 1 EzILFa-J OIL TUBE L=70

26 S50359001 1 |Fa-J49H4xD TUBE SUPPORT, D

27 0A5401006 1 |[+F <44 24X10DB SCREW PAN (S/P WASHER) M4X10

<BAS370HR> <For BAS370H>
13+ |SC0270001 1 EZILFa1—T7 OIL TUBE
<BAS375HR> <For BAS375H>

13+ |SB9084001 1 EZILFa1—T7 OIL TUBE
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H.% & L Bi{% / THREADING MECHANISM

Ref. No. Code Q'ty 4t Part Name
1 SA2636001 1 SVYAAL MO THREAD RETAINER
2 012060636 1 7+ E S6X6 SET SCREW SOCKET (FT) M6X6
3 SA3250001 1 T-LA FXFA ARM THREAD GUIDE A
4 062500616 1 |[F~25X6 SCREW PAN M5X6
5 152881101 1 IxLAAA4Y = NEEDLE COOLER ASSY
6 152883000 1 ZI)L 8X15.5 FELT, 8X15.5
7 152884001 1 IxLAA AT NEEDLE COOLER THREAD GUIDE
8 062670412 1 [F+~2357-40X4 SCREW PAN SM3.57-40X4
9 012060636 1 7+ E S6X6 SET SCREW SOCKET (FT) M6X6
10 SB6567001 1 LT3y =B PRE-TENSION ASSY B
11 SA3256001 1 A4 FFIAHIARDA TENSION STUD A
12 100136001 1 AFFIADIFYE TENSION NUT
13+ [Sp 1 T79FATIINR SUB TENSION SPRING
14 145446002 2 |[MAbFADLHS DISC TENSION
15 SB6468102 1 [DTA4 rFaHi o= D TENSION ASSY
16 SB6469101 1 IDTA FFIADLARDI = D TENSION STUD ASSY
17 SB6433001 1 IDT4 FFaH iR D TENSION STUD
18 SA6190001 1 IDTA +FIADHS DISC DT
19 145446002 1 A FFADIHS DISC TENSION
20 SB1281001 1 T-IN\YSFHT TAPER DISC PRESSER
21 SB1181101 1 [DTOowi a3y DT CUSHION
22 SB1088101 1 |2y bAS-DT SET COLLAR DT
23 018301036 1 |7F 7RI F3X10 BOLT SOCKET M3X10
24 SB1180201 1 |FUDJYTH SHAFT
25 SB1267001 1 a4 J)LINR COIL SPRING
26 SB1182101 1 [DTA4 bF a4 = TENSION BRACKET ASSY
27 SB1083101 1 [DTA4 bF 384 DT TENSION BRACKET
28 012400436 1 T+ ES4X4 SET SCREW SOCKET (FT) M4X4
29+ [Sp 1 B NUNAES THREAD TAKE-UP SPRING
30 109763022 1 |[FH=x WASHER
31 048060142 1 kA4S 3506 RETAINING RING EXTERNAL C6
32 SB6264001 1 E>1.8X25 PIN 1.8X25
33 SA4143001 1 TFHEARDE SET SCREW, (FT) M6X6
34 SA8691001 1 T-LA bAYT THREAD GUIDE ARM
35 021400306 1 Bvarv k4 NUT 3 M4
36 SA9207001 1 T LAHIN- RUBBER COVER
37 SA6391001 1 7-LA F2FC ARM THREAD GUIDE C
38 062500616 1 |[F~25X6 SCREW PAN M5X6
39 SA4333001 1 7-LA FXFB ARM THREAD GUIDE,B
40 062500616 1 |[F~25X6 SCREW PAN M5X6
41 152869001 1 T-LA4 FEF ARM THREAD GUIDE
42 062500616 1 |[F~25X6 SCREW PAN M5X6
43 SA3258001 1 |INJRDI AR DA +F7 >F 4 [N-BAR BUSH THREAD GUIDE,D
44 SA3257101 1 |INJIRDA 7 oF (A NEEDLE BAR THREAD GUIDE,A
45 SB8174001 1 T27ANTFTUTH = FIBER AMP ASSY
46 0A5301605 2 |++#~R4¥% =3X16DB SCREW PAN (S/P WASHER) M3X16
47 SA5194001 1 oY bUYSA 4 SENSOR SETTING PLATE
48 062500616 1 |[F~25X6 SCREW PAN M5X6
49 SB8031001 1 A ba<wTsy THREAD SPOOL SHAFT
50 062061016 2 |[FR36X10 SCREW PAN M6X10
51 SB8030001 1 A4 bav 54 THREAD SPOOL STAND BASE
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H.% & L Bi{% / THREADING MECHANISM

Ref. No. Code Q'ty 4t Part Name
52 150182000 1 |RT-ILTY b+ SPOOL MAT
53 SB8032001 1 A4 a4 HT THREAD SPOOL PRESSER
54 SB8607001 2 |y brhS— SET SCREW COLLAR
55 012060636 4 |7+ ES6X6 SET SCREW, SOCKET(FT)M6X6
56 SB5028001 1 a—FKAHx CODE HOLDER
57 062501016 1 [#~X235X10 SCREW PAN M5X10
1

58 144458001 THIIYFRARDI DT SET SCREW SM3.57-40X4.5
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J.%YIE8{% / THREAD TRIMMER MECHANISM

Ref. No. Code Q'ty 4t Part Name
1 SB7961001 1 |[nNJA4%2-054 = NEEDLE PLATE -05 ASSY
2 SB7962001 1 |InNJ)4A443 NEEDLE PLATE
3 SB7963001 1 [(WNUTFH44 NEEDLE HOLE PLATE
4 100360003 2 |5 x%22. 38 SCREW
5 S00705001 1 4 K9nNAS5- MOVABLE KNIFE COLLAR
6 SA4519001 1 | RSAMYHR THRUST WASHER
7 SA4518001 1 A RFINFoRD MOVABLE KNIFE SHOULDER SCREW
8 SA6596001 1 A4 F9nFtey + MOVABLE KNIFE SET F
9 SA7944201 1 a7 4 /\FL FIXED KNIFE FL
10 062300416 2 |F~R03X4 SCREW PAN M3X4
11 SB3847001 2 ESHHRFaI3 WASHER _PLAIN_M_3
12 SB0713001 1 DB A FAHY IR BOBBIN THREAD CLAMP SPRING
13 062300416 2 |F~RD03X4 SCREW PAN M3X4
14 028030246 2 |[INRHFHR2-3 WASHER SPRING 2-3
15 SB3847001 2 ESHHRFaI3 WASHER _PLAIN_M_3
16 SB1172001 3 (RS54 4- SLIDER
17 S25310101 2 ([5x4 SCREW, FLAT M4
18 SA3538001 2 | ARTAXS SCREW,M4X8
19 SB7964001 1 A4 KF9nL>h8lb M-KNIFE CONNECTING PLATE 87.5
20 SA4354001 1 A T6-1.8 SHOULDER SCREW,6-1.8
21 SB4396101 1 A4 K9nLn—o89 SHAFT MOVABLE KNIFE LEVER
22 SB4400001 2 [ RSRAFYAR THRUST WASHER
23 SB7965001 1 4 Fo/nL/y—28 MOVING KNIFE LEVER 28
24 018061636 1 7+ HRIL L6X16 BOLT SOCKET M6X16
25 SA4588001 1 |y +bh3- SET COLLAR
26 012500536 2 |7FES5X5 SET SCREW SOCKET (FT) M5X5
27 SB7966001 1 4 kxy)oy 21149 = THREAD TRIMMER ROD 211 ASSY
28 SB7967001 1 4 +x1yow K178 THREAD TRIMMER ROD 178
29 S32465101 2 |[4awyxFo = BALL JOINT ASSY
30 021060306 2 3¥ar+w k6 NUT 3 M6
31 SB4401001 1 26, 35-6 SHOULDER SCREW 6.35-6
32 SB7968101 1 [E—42J345 v ko= MOTOR BRACKET ASSY
33 SB7969001 1 | E—42T345vyhk MOTOR BRACKET
34 SB6838001 1 KSA4Jwsa BUSH DBS0605-12F
35 SB7972001 1 A kX)) AHLLIIN— THREAD TRIMMER CAM LEVER
36 SB6787001 1 4 k&1 a0H COLLAR TR-TRIMMER H
37 SB6788001 1 A4 kx)ano>Hy COLLAR SHAFT
38 012400436 2 (7FHES4X4 SET SCREW SOCKET (FT) M4X4
39 SB7973001 1 A bX)AHLLIN=DH THREAD TRIMMER CAM LEVER SHAFT
40 110367001 2 |TH=%R WASHER, PLAIN SPECIAL 8
41 048060342 1 kA TJE6 RETAINING RING E6
42 012060636 2 |7FES6X6 SET SCREW SOCKET (FT) M6X6
43 SB8006101 1 [/SWRE—2H S PULSE MOTOR ASSY
44 SB6785001 1 B U NFN THREAD TRIMMER CAM
45 012060636 2 |7FES6X6 SET SCREW SOCKET (FT) M6X6
46 018401036 4 |7FARILF4X10 BOLT SOCKET M4X10
47 S47269001 3 |7FHERILEHFS 26X20 BOLT SOCKET (S/P WASHER)M6X20
48 SB4401001 1 A6, 35-6 SHOULDER SCREW 6.35-6
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K.% 3L U BE{% / TENSION WIPER MECHANISM

Ref. No. Code Q'ty 4t Part Name
1 SB7995201 1 |Z7—A4 kNS4 YDFS = |AIR THREAD WIPER SET
2 SB8008101 1 |21)25003%5 = CYLINDER 003 ASSY
3 SB8009001 1 |21 >5003 CYLINDER 003
4 SB0105101 2 |ZHRa=74>24XM3 MALE ELBOW 4XM3
5 SB7996001 1 |92y ysay URETHANE CUSION
6 SB8239001 1 (7522 F v kM6 FLANGED NUT M6
7 SA5558001 1 |#AyxToyos8oy R CLAMP CYLINDER ROD
8 S35305001 1 |¥)rEOoYvrEy CYLINDER ROD PIN
9 048030342 2 kA TDE3 RETAINING RING E3
10 SB7997001 1 |41 o4y F THREAD WIPER ROD
11 SB7998101 1 (A bNSADO95 44 THREAD WIPER SHAFT BRACKET
12 SA8057001 1 (A bNSAU5090 = THREAD WIPER CRANK ASSY
13 048040342 1 kA TJE4 RETAINING RING E4
14 525454021 1 |[EYbhHS- SET SCREW COLLAR
15 S25279101 1 | 7B AR INI5-5 SET SCREW (CP) M3.5-5
16 149097000 1 |1¥3AoA -k SILENT SHEET
17 110735002 1 (A= WASHER
18 048030342 1 kA TE3 RETAINING RING E3
19 S03677001 1 (A= WASHER
20 S10470201 1 |48 WIPER
21 146288021 1 (A bNSASHHS- THREAD WIPER STUD COLLAR
22 060400516 1 /81 > F4X5 SCREW BIND M4X5
23 S55481001 2 |7FHHRILETFH 24X12 BOLT SOCKET (S/P WASHER)M4X12
24 018402036 2 |7FHRIL F4X20 BOLT SOCKET M4X20
25 SB8022001 1 |T7Fa—74 AIR TUBE 4
26 SB8022002 1 |T7Fa—74 AIR TUBE 4
27 SB8093001 2 Y5005 JOINT 005
<BAS370HF> <For BAS370H>
28+ |SB9645001 1 |25v Fa1—T5-2550 FLAT TUBE 5-2550
<BAS375HE> <For BAS375H>
28+ |SB9086001 1 |25y F21—75-3050 FLAT TUBE 5-3050
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L% 5 6HRE{% / TENSION RELEASE MECHANISM

Ref. No. Code Q'ty 4t Part Name
1 SB1192001 2 [ ARDIH T TENSION RELEASE BAR BUSH
2 SB1089001 1 A4 FIILAKRY TENSION RELEASE BAR
3 SB7992001 1 IDTYL/A4 KD = DT SOLENOID ASSY
4 SA8597001 2 |74 ko7 FARIL K5X12 BOLT SOCKET M5X12
5 SB7993001 1 IDTYL/AF DT SOLENOID
6 SB1179001 1 JYyL/A4 Koy ay SOLENOID CUSHION
7 |SB7244001| 1 |eSHHRF14 WASHER_PLAIN_L_4
8 021400306 1 Bvarwv k4 NUT 3 M4
9 017401015 1 |7RJL +4X10 BOLT M4X10
10 SB7994001 1 JYL/ARM)YTALAR SETTING PLATE SOLENOID
11 017400802 2 [ ~4X8 BOLT M4X8
12 028040246 2 [INRYHR2-4 WASHER SPRING 2-4
13 SB3848001 2 ESHHRFa4 WASHER _PLAIN_M 4
14 SB4155001 1 [/ F BAND
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M1.a> kAO—JL7Ry 9 X% / CONTROL BOX

Ref. No. Code Q'ty e Part Name
1 [SB9296001| 1 [|E—#%F/\ 2% 2360H MOTOR PCB ASSY 360H
2 |J04417001 2 |GE 2-X10A-250V G FUSE 10A-250V:FGMB
3 |SB6304001| 1 [FoH2F/N2H T342H POWER PCB ASSY 342H
4 |S37060001 | 1 |[7-R<-%4 LABEL GROUNDING
5 |S37059001 | 1 |[PEw-%4 LABEL,PE
6 [SB8096001| 1 [SANILAUTFU6haY LABEL ELECTRICAL SHOCK 36X150
7 [sA3797001| 1 |DCTFrE-4H = DC-FAN MOTOR ASSY
8 |sSB6308001| 1 |k R342H TRANS FORMER 342H
9 [SB8027101| 1 |44 >F/N2370HY = MAIN PCB ASSY 360H
13 |SB8154001| 2 [BOXT 34w k BOX BRACKET
14 [S55481001 | 4 |7ZF AR +HH 24X12 BOLT SOCKET (S/P WASHER)M4X12
15 021400306 | 4 (3> a2+ v k4 NUT 3 M4
16 (018081636 | 4 |7+ HKJL +8X16 BOLT SOCKET M8X16
17 |028080246 | 4 |[/I\&HFHR2-8 WASHER SPRING 2-8
18 (026080236 4 |ESHHRIAXS WASHER PLAIN M 8
<BR M =] F> <For Europe>
19 |SB8894001| 1 |[CEZ 41L& % =TYPE6 CE FILTER UNIT TYPE6
10 |SB7074001| 1 [CEZ4)LZ—4—X CE FILTER CASE
11 |SB7065001| 1 [CET 4B F/INH = CE FILTER PCB ASSY TYPE3
12 |018501232 | 4 |7+ AL k5X12 BOLT SOCKET M5X12




M2.«fiJ. DF We+ @ / CONTROL BOX

BAS-370H/375H-502



M2.a> kA—JLRy 9 A% / CONTROL BOX

Ref. No. Code Q'ty fn % Part Name
<=% 200V ACA> <For Three phase 200V AC>
<BXE[B> <For Japan>
1+ SA9616001 1 |F2SWo =SJT POWER SWITCH ASSY SJT
<=%8 200V ACA> <For Three phase 200V AC>
<K= > <For the Americas>
1+ SA9831001 1 |F2SWo =SJTH2 POWER SWITCH ASSY SJT#2
<Hi#@ 220V ACH> <For Single phase 220V AC>
<hE 77 —#R> |<For Chinaand Asia and General>
2+ SA9535001 1 [F>SWo 2CCC POWER SUPPLY SWITCH ASSY CCC
3 555485001 2 |7FHRILEFY 25X12 BOLT SOCKET (S/P WASHER)M5X12
<=48 380VA> <For Three phase 380V>
<FoL7 —gR> <For Asia and General>
4+ BMP3010-0000000-3ST4 1 PSRRI R TRANSFORMER BOX
<=48 400VA> <For Three phase 400V>
<Bx 94 = FE> <For Europe>
4+ BMP3010-0000000-4ST4 1 PSRRI R TRANSFORMER BOX
5 SA9914001 1 |5RI)ILAH T 25X28 LABEL ELECTRICAL SHOCK 25X28
6 SB8683001 1 (R Ry o ] MOUNTING PLATE
7 S55477001 4 |7FHRILEHFH 26X16 BOLT SOCKET (S/P WASHER)M6X16




/ AIR PRESSURE MECHANISM

18

19

2A 1A (10

13

3B

- —[1]--
3A

NC

14)15

BAS-370H/375H-514



P.ZE[£R8{% / AIR PRESSURE MECHANISM

Ref. No. Code Q'ty e Part Name
1 [SB9105101| 1 [FrT/NILT5A5 = SOLENOID VALVE ASSY 5A
2 [SB9106001| 1 |FrTs/NLT5Aa4 = SOLENOID VALVE SUB ASSY 5A
3 |sB8266001| 1 |[w=7h-JLK6 MANIFOLD6
4 [SB8265001| 4 |/¥)LJVQZ2151B-5 VALVE VQZ2151B-5
5 |SB9654001| 1 [/%)LTF002 VALVE 002
6 |S53982000 | 1 |FSvFoHTL-+o 3 BLANKING PLATE ASSY
7 [SA5283001| 1 |[H4 L >4 AN1O-1 SILENCER AN10-1
8 [153274001 | 2 [1/8kA+Y CAP, 1/8
9 |SA5282101| 1 |[LFaL-%001 FILTER REGULATOR 001
10 |S09228000 | 1 |44 =Y T L NIPPLE 1/4X1/8
11 |SA7588001| 1 [PTT)L&1/4 ELBOW PT 1/4
12 [SB0445101| 1 |24 >H-1"LT FINGER VALVE
13 |SB8019001| 1 [T rYVYHAL 46 VALVE SETTING PLATE 6
14 |028050246 | 2 |[/I\&HFHR2-5 WASHER SPRING 2-5
15 018503036 | 2 |7+ AL k5X30 BOLT SOCKET M5X30
16 [SB8025101| 1 [/ IN—HFR4LUH = VALVE HARNESS X4 ASSY
17 [SB9107001| 1 |/ ITN—HFR3LH = VALVE HARNESS X3 ASSY
18 |S53978000 | 2 |[FSvFa=#>Y BRANCH Y
19 ([S53983000 | 1 |F544 PLUG 4




/ LCD PANEL

RE
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S.#%&& /1 LEAf% / LCD PANEL

Ref. No. Code Q'ty fn % Part Name
2 SB7245001 1 [RxLTads<wn—=R PANEL PROGRAMMER HARNESS
3 SB6472001 1 | A -F—N—FR MN-KEY HARNESS
4 SB6525001 1 |Fagys<ex—x1\Uo = PROGRAMMER KEY PCB ASSY
5 SB6538101 1 [7—RAFTL—F EARTH PLATE
6 SB6539001 1 [F-7R-F KEYBOARD
7 SB6540001 1 |A-VILF- CURSOR KEY
8 SB6541001 3 [Fyvvax— PUSH KEY
9 SB6542101 1 7 HhiN-9 = REAR COVER ASSY
10 SB6545001 1 (YA FhH/—8D SIDE CAVER SD
11 SB6546001 1 |¥+4 FH/—USB SIDE CAVER USB
12 SB6551101 1 J7hnN—24 REAR COVER CAP
13 SB6552001 1 JF7RAU R REAR STAND
14 085310816 5 /814> FBZ 4 F3X8 TAPTITE BIND B M3X8
15 085311016 3 |[/N1 > FB% 4 F3X10 TAPTITE BIND B M3X10
16 SB6556001 1 [(Ryo= PEN ASSY
19 085311016 3 [/N1 > FB% 4 F3X10 TAPTITE BIND B M3X10
{(—fgdmtimi+ (0D S4L)> |<For General export (W/O LOGO)>
1+ SB9299301 1 TO55TAAF /N9 = |PROGRAMMER MAIN PCB ASSY
17+ |[(SB6532001 1 Ry FhAN-H = FRONT COVER ASSY
18+ |[SB9297301 1 |2 FOovys<H = PANEL PROGRAMMER ASSY
{—fEdmtim > <For General export>
1+ SB9299301 1 TO55TAAF /N9 = |PROGRAMMER MAIN PCB ASSY
17+ |[(SB6532002 1 RV FhAN-H = FRONT COVER ASSY
18+ |[SB9297302 1 R TFOovys<H = PANEL PROGRAMMER ASSY
<EXM 1> <For Europe>
1+ SB9154301 1 TO55TAAF /N9 = |PROGRAMMER MAIN PCB ASSY
17+ |[(SB6532003 1 RV FhAN-H = FRONT COVER ASSY
18+ |[SB9297303 1 R TFavys<H = PANEL PROGRAMMER ASSY




Z1.

| ACCESSORIES

ok o i
Option parts

(6)
RSN
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Z1. 42 AR / ACCESSORIES

Ref. No. Code Q'ty e Part Name

1 S44633001 1 |RE ULAN BOBBIN LAN

2 114483002 1 |RuA1435-0= OILER ASSY

3 SB1543102 1 |[#AA4NE229H =3 OIL TANK ASSY

4 SB1505101 1 | FANTL4ao R OIL WARNING LABEL

5 SB8524001 A2 2=FN RUBBER CUSHION
<AFoavEma> <Option parts>

6 S06706001 1 yarvirAIi SILICONE OIL




| ACCESSORIES

Z2.
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Z2. +tE B {%k /| ACCESSORIES

Ref. No. Code Q'ty e Part Name
1 [sB8722101| 1 |41 F<FH = BOBBIN WINDER ASSY
2 [117934001 4 |TLE13.5 RUBBER CAP, 13.5
3 |047301042 1 [RTY2VHTEAS PIN SPRING ROLL AW3
4  |SA3293001| 1 |4 k=RFIYATYH STUD B-WINDER CLAW
5 |SA1984001| 1 [KRE HAHIHTF BOBBIN PRESSER ARM
6 1018401236 1 |[7ZFRIL R4aX12 BOLT SOCKET M4X12
7  |SA3294001| 1 |[RE #HT BOBBIN PRESSER
8 [S23418002 | 1 [ ART4AXS SCREW M4X5
9 |SA3295001| 1 |4 k<FVA CLAW B-WINDER
10 012400436 2 |7FES4X4 SET SCREW SOCKET (FT) M4X4
11 [SB8010001| 1 |[R71) > 4606 BALL BEARING 606
12 |SB8605001| 1 |(AvFUr¥y COUPLING
13 |012400436 2 |7FES4X4 SET SCREW SOCKET (FT) M4X4
14 [018300536 2 |7FHRIL R3S BOLT SOCKET M3X5
15 |SB8604001| 1 |41 k<FxTH BOBBIN WINDER SHAFT
16 |SA1988001| 1 |RE 94 BOBBIN SUPPORT
17 |SB8610001| 1 |4 hXFE—4RY = BOBBIN WINDER MOTOR ASSY
18 [0A4301005 | 3 |+F AR+ =3X10DA SCREW PAN (S/P WASHER) M3X10
19 |SB8614001| 1 |4 k<FL/N— BOBBIN WINDER LEVER
20 [SB8615001| 1 |4 kFF XD SHOULDER SCREW M5
21 |SB8617001| 1 |4 Z/\F% SPLING PLATE
22 |SB8682001| 1 [AZ/N\FRHHXR SPRING PLATE WASHER
23 |062350616 1 | F~35X6 SCREW PAN M3.5X6
24 |SB8616001| 1 [T UNFH SPRING TWIST
25 |SB8612001| 1 |4 FYFRX bw/i— B-WINDER STOPPER
26 |0A5302005 | 2 [+FAH4 =3X20DB SCREW PAN (S/P WASHER) M3X20
27 |SB8735001| 1 |ZRT4%0.3A PROTECTOR 0.3A
28 |S55485001 | 4 |7 F AL RS 25HX12 BOLT SOCKET (S/P WASHER)M5X12
29 [SA3299001| 1 |AR KNIFE
30 |062500616 1 |F~RabX6 SCREW PAN M5X6
31 [SB8611001| 1 |REV DA A —T% BOBBIN WINDER LID
32 [SA9225001| 1 [|[A*AHUTI-L BLINDEFOLD SEAL
33 060400616 4 /81 2 K4X6 SCREW BIND M4X6
34 [SB8712001| 1 |4 kF<*FX/N\2H = BOBBIN WINDER PCB ASSY
35 |0A4400806 | 8 |+F A+ 4X8DA SCREW PAN (S/P WASHER) M4X8
36 |SB8725001 | 4 |AR~R—H—M4X12 SPACER M4X12
37 |sSB8710001| 1 |4 F<F/N—FRA BOBBIN WINDER HARNESS A
38 [SA1994102| 1 |4 FEFFIHIH = BOBBIN WINDER TENSION ASSY
39 |012060636 1 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
40 (sB8032001| 1 |4 tavwAHT THREAD SPOOL PRESSER
41 [sB8031001| 1 [/ Fa<P¥H THREAD SPOOL SHAFT
42 1012060636 2 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
43 [sB8030001| 1 [/ Fa<x&4 THREAD SPOOL STAND BASE
44 1150182000 1 [RT-L=Y bk SPOOL MAT
45 |SB8607001| 2 |y bhHS— SET SCREW COLLAR
46 1012060636 4 |7+ ES6X6 SET SCREW SOCKET (FT) M6X6
47 |[sB8711001| 1 |[A4 F<F/N—F%RB BOBBIN WINDER HARNESS B
48 |SB8683101| 1 |rUYHA A MOUNTING PLATE
49 |S55477001 | 4 |7 FARIL R 26X16 BOLT SOCKET (S/P WASHER)M6X16




Wa. &5~ )L / Warning labels

Z& 3 ~NJL/Warning labels f%/Name of labels Size(mm) Code

IRN)LEE6 - E
J|Label electrical shock 36 X 150

A

36X150 [SB8096-001

FNRIILBZE 25x28

Label electrical shock 25 X 28 | =28 [SA9914-001

BEFIESXRIL
Label caution

56X43 |SA9826-001

V—=2TX=7 L=16 |SA9957-001
Injury mark
T — i
F—AN—=T ®12 |S37060-001
Label, grounding
D PEN—7
PE ik 7.5X12.5|S37059-001
[
Wi
TSN
FANESTNIL 148X34 |SB1505-101
—r— Oil warning label

BAS-370H/375H-Wa



Sp.

/ Different parts list

Spec. Heavy-weight Medium-weight “;itbg B
Part name materials materials g
<2 ($2.4) ($2.2) ($2.6)
Needle hole \% SB7963-001 SB8041-001 SB8073-001
plate
fi 2 @
gg%bin S§59221-301 <LC> S§59222-301 <LD>
case assy
S
7TIWY fi +0 @
|
Tl S48664-001 <AN> $16075-101 <B>
7 7,Tension
7 71 spring

]

N NN
—
—
[
(o3}

spring

516492-101

S15667-001

S44633-001 <LAN>

S$15666-001 <LB>

K3
Shuttle hook
assy, w/box

SA8197-101 <LH> SA2173-301 <LF>

SA8197-101 <LH>

59
Shuttle

152686-201 <B> 152682-201 <A>

152686-201 <B>

spring

SA6193-301

r
Sub tension
spring

race base
r)
Thread take-up

SA4146-101

SA3416-101

rJ @ e £
Washer

S520681-000

Needle bar EEB

thread guide

SA3257-101 <A>

SA4815-201 <B>

4
Predsser foot %

S42843-001 <A>

S42844-001 <B>

BAS-370H/375H-Sp




Ga.9+ D O

/ Gauge parts list

4  /Presser

foot

A/S42843-001 *

B/S42844-001

C/S42845-001

D/S42846-001

©2.5

G4

p—

o4

?5.5

|
mL, ®2
] 03

- el

23

10

E/S42847-01

F/157237-001

G/158592-001

J/7542848-001

| ©1.6

©2.5

@2

|
@2

NP3

A g25

10

o4

p—

A-CUT/S40214-001

B-L/S49448-001

XA/S542849-101

H/SA4811-001

ol

©®2.5

Q4

AN

\

®5.5

o 2.5

1 2?4

I\ 3

5.5

/Needle hole plate

2.4/SB7963-001 *

1.6/5C0084-001

2.2/5B8041-001

2.6/SB8073-001

2.4

?1.6

®2.2

®2.6

* 8

EAN

The * symbol is for Standard parts.

BAS-370H/375H-Ga



%3] / Index #35| / Index
CODE | REF.NO Page][  CODE | REF.NO Page][  CODE | REF.NO Page][  CODE | REF.NO Page
012060636[C1 -36 |C1 D5 -7 [p5 ||o21300306[{c1 -26 |c1 ||o7ecossools  -22 |[B
c1 -47  |c1 D6 -15 |D6 ||o21400306|a2 -35 [Aa2 ||os1003670[F1 -26 |F1
c1 -49 |c1 F2 -33 [F2 A3 -40 |A3 F1 -40 |F1
c2 -19 |c2 ||o1s062536|B -44 B H -35 |[H F1 -42 |F1
c2 -50 |c2 ||o1s063036[c2 -35 |c2 L -8 |L [|osto0s070lc -2 |G
c2 -52 |c2 ||o18081636[D1 -46 |D1 M1 -15 |m1 ||oss310816|s - 14 S
D1 -21  |D1 D2 -46 [D2 ||o26030136[F1 -9  |F1 ||oss311016|s -15 S
D1 -30 |D1 M1 -16  [m1 ||o26080236[D1 -45 |D1 S -19 S
D1 -33 |p1 ||o1sos4s036lB8 -33 |B D2 -45 |D2 ||oA4301005|z2 - 18 72
D2 -21 |D2 B -39 |B M1 -18  |m1 ||oas4a00806|z2 -35 72
D2 -30 |D2 D6 -18 [D6 ||o26100232[D1 -5  |D1 ||oads501206|A1 -49  [A1
D2 -33 |D2 F2 -31 [F2 D1 -13  |D1 ||oAs301605[A1 -46  |A1
pe -22 |6 ||o1s103532|D1 -6 |Di D2 -5 |D2 A2 -43  |A2
D6 -27 |D6 D1 -14 |D1 D2 -13  |D2 A3 -48 |A3
D6 -36 |D6 D2 -6  |D2 ||o28030246[c1 -54 |c1 c1 -65 |ci
D6 -43 |D6 D2 -14 |[D2 J =14 |J H -46 [H
D6 -51 |D6 D2 -17 [D2 ||o2s0s0246[L -12 |L  ||oAs302005|z2 -26 72
E -2 | ||o18300536(z2 - 14 z2llo28050246|c1 -32  |c1 ||oAs401006[a1 -13 A1
F1 -24 |F1 ||o18300636[A1 -36  |Af P -14 P Al -15  |A1
H -2 |H ||o18300836|a2 -48 [Aa2 ||o028080246[D6 -17 |D6 c1 -63 |ct
H -9 |H A3 -53 |A3 M1 -17 (M1 c1 -68 |ci
H -55 |H ||o18301036|H -23 |[H ||o47301042|z2 -3 22 D8 -16 |D8
Joo-42 U 018303036[c1 -55 |c1 |losgo30342|k -9 |k G -9 |e
J -45 | 018400836|E  -23 |E K -18 |K G -12 |e
72 -39 z2llo1s401036|a1 -43 a1 ||o4as040342|k -13 |k G -15 |e
72 -42 72 B -11 [B ||o4sos0142[E -25 |E G -27 |o
72 -46 72 B -24 |B H -31 |H ||oas403006[a1 -30 |A1
012400436|H -28 |H c1 -41  |c1 ||ossos0342] -41 |y 100136001|H -12  |H
J -38 |J c1 -45 |c1 ||ossos0142|c2 -18 |c2 |l1003e0003|y -4 |y
72 -10 72 c1 -60 |ct F1 -23  |F1 ||104450101[A1 -18  |A1
72 -13 72 c2 -38 |c2 ||o4s090142|c1 -34 |c1 ||104821001|Cc1 -89 |cCt
012500536 [C1 -28 |c1 E -4 | |loss200142[8 -32 |B ||109763022|E -24 |E
c1 -35 |c1 E -15 |E F2 -30 |F2 H -30 [H
D1 -42 |D1 c -7 |c ||oas220242[8 -36 |B ||110367001|c1 -21 |c1
D2 -42 |D2 J o o-46 |J c2 -16 |c2 J o -40 |J
D6 -14 |p6 ||o18401236|z2 -6 zollos0400516|k  -22 |k ||110735002|k  -17 |k
E -14 | ||o1s402036|F2 -25 |F2 ||os0400616|z2 -33 z2l|114483002|21 -2 71
J =26 |J K -24 |k |loeoso1016a1 -9 |a1 ||114486002|c -18 |G
017400802|L  -11 |L  ||o18s01036|c2 -4 |2 A1 -11  |a1 ||117608001|F1 -1 F1
017401015L -9 |L c2 -6 |c2 p7 -20 |p7 ||117934001|z2 -2 72
018061236|D7 -8  |D7 |lo18501232|E -10 | ||oe2061016[a1 -5 |a1 ||143966001|A1 -33  [A1
D7 -22 |p7 F1 -44  |F1 A1 -17  |a1 ||144458001|H -58 |[H
D8 -4 |D8 M1 =12 (M1 H -50 |H ||145446002|H -14 |H
E -16 |E |[|o1ss01636|B8 -2 |8 ||os2300416[y -10 |U H -19 [H
018061636(C2 -44 |C2 c2 -2 |c2 J =13 |J 146288021|K  -21 |k
J o-24 | D3 -5 |D3 ||os2300616|F1 -10 |F1 ||149097000(k -16 |k
018062036(C2 -10 |c2 D3 -14 [D3 ||oe2300816[D1 -10 |D1 ||149547000|A5 -14  |As5
c2 -21 |2 D3 -19 |[D3 D2 -10 |D2 A6 -14 |A6
D1 -2 |D1 ||o18502032(A2 -105 |A2 D6 -56 |D6 c1 -67 |ci
D1 -4  |D1 A3 -79 |A3 ||os2350616|22 -23 72 G -14 |o
D1 -12  |p1 ||o18503036[P - 15 Pllos2400816|F2 -16 |F2 ||150182000{H -52 |H
D1 -35 |D1 ||o21060206/8 -45 |B ||o62500616|C1 -31 |CA 72 -44 72
D1 -43 |D1 D4 -20 |D4 H -4 |0 [|151430102|c -24 |G
D2 -2 |p2 ||o21060306[Aa1 -22 |A1 H -38 [H []152682201|sp Sp
D2 -4 |D2 c2 -8 |c2 H -40 |H [|152684101|F1 -8  |F1
D2 -12 |D2 E -28 |E H -42 |H ||152686201|F1 -45 |F1
D2 -35 |D2 J -3 |J H -48 |H Sp Sp
D2 -43 |p2 ||o211002028 -18 |B 72 -30 zoll152869001|H -41  |H
D4 -3  |D4 B -28 |[B ||oe2s01016[a1 -25 |a1 ||152881101|H -5  |H
D4 -5 |pa D1 -17  |D1 A1 -27  |a1 |l|152883000H -6  |H
D4 -7  |D4 D1 -24 |D1 H -57 |H ||152884001|H -7 |H
D5 -3 |D5 D2 -24 |D2 ||os2670412|H -8 |H ||152948001|c -4 |G
D5 -5 |D5 |lo21300103|a2 -78 |a2 ||o70eges00lE -12 [ ||153274001|P -8 P




%35l / Index #35| / Index
CODE REF.NO [Page CODE REF.NO |Page CODE REF.NO [|Page CODE REF.NO |Page
157237001 |Ga Ga| | S42848001|Ga Ga| 1S55481001(A1 - 31 A1 A3 -10 A3
158592001 |Ga Ga| | S42849101|Ga Ga A2 -40 A2 A3 -14 A3
525567000|A5 -9 A5 S44633001|F1 -48 F1 A2 -45 A2 A3 -17 A3
A5 -17 A5 Z1 -1 Z1 A2 -91 A2 A3 -24 A3
A6 -9 A6 Sp Sp A3 -45 A3 A3 -28 A3
A6 -17 A6 S47269001|A1 -7 A1 A3 -50 A3 A3 -86 A3
C2 -64 C2 A2 -29 A2 A3 -65 A3 A3 -69 A3
525664000(C1 - 62 C1 A3 -34 A3 C1 -6 C1 A3 -83 A3
C2 -42 C2 B -41 B C2 -43 C2 A4 -11 A4
BMP3010-0000000-3ST4 B -42 B C2 -48 C2 A4 -15 A4
|M2 -4+ M2 C2 -20 C2 C2 -76 C2 A4 -21 A4
BMP3010-0000000-4ST4 D3 -15 D3 D1 -8 D1 A4 -23 A4
M2 -4+ M2 D3 -16 D3 D2 -8 D2 S58636001|A1 -2 A1
J04417001|M1 -2 M1 D6 -29 D6 D3 -7 D3 A2 -55 A2
S00705001|1d -5 J D6 -38 D6 D7 -11 D7 A2 -74 A2
S03677001|K  -19 K D6 -53 D6 F2 -40 F2 A3 -60 A3
S06706001|121 -6 Z1 J -47 J K -23 K A4 -39 A4
S09228000|P -10 S47270001|C2 -36 C2 M1 -14 M1 B -12 B
S10243000|A5 -12 A5 D1 -50 D1 S55482001|]A2 -102 |A2 B -25 B
A6 -12 A6 D2 -50 D2 A3 -76 A3 D1 -44 D1
S10470201|K  -20 K S47307001|F1 -19 F1 S55484001|1A2 -79 A2 D2 -44 D2
S13399001|E -32 E S48664001|Sp Sp D8 -9 D8 D4 -24 D4
S15666001|Sp Sp| | S49448001|Ga Ga D8 -13 D8 D4 -25 D4
S15667001|Sp Sp||S49992000|G -3 G S55485001|A2 -4 A2 D5 -17 D5
S16075101|Sp Sp||S50359001|G - 26 G A2 -18 A2 D5 -18 D5
S16492101|Sp Sp| | S50558000(F1 -22 F1 A2 -27 A2 D6 -2 D6
S20681000|Sp Sp||S53978000|P -18 P A2 -33 A2 D6 -8 D6
S$23418002|1Z22 -8 Z2]1S53982000|P -6 P A2 -53 A2 S59221301|F1 -47 F1
S23651001|B -4 B S53983000|P -19 P A2 -63 A2 Sp Sp
B -16 B S55477001|D6 -45 D6 A2 -T72 A2 $59222301|Sp Sp
C1 -4 C1 D6 -57 D6 A3 -6 A3 SA1303101|G -1 G
C1 -13 C1 D7 -3 D7 A3 -20 A3 SA1394101|A1 -45 A1
C1 -15 C1 D7 -5 D7 A3 -32 A3 D7 -6 D7
c1 -17 C1 D7 -9 D7 A3 -38 A3 D8 -15 D8
C1 -19 C1 D7 -12 D7 A3 -58 A3 G -8 G
F1 -37 F1 D8 -8 D8 A4 -7 A4 G -19 G
F2 -4 F2 D8 -12 D8 A4 -18 A4 SA1984001(Z22 -5 Z2
F2 -9 F2 M2 -7 M2 A4 -25 A4 SA1988001(Z2 -16 Z2
F2 -13 F2 Z2 -49 Z2 A4 -41 A4 SA1994102(z2 -38 Z2
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sB8279001|A2 -7 |A2 ||sBs722101|z2 -1 z2||sB9145001|D3 -2 |D3 ||sB9s32101|a5 -3 |As
A2 -21  |A2 |lsBs725001|z2 -36 72l |sB9146001|D2 -18  [D2 A6 -3 |A6

A2 -67 |A2 ||sBs735001|z2 -27 72| |sB9154301|s -1+ s|lsBoe33101|as -5  |As5

A2 -94 |A2 |lsBs7e0001|a1 -41 [a1 ||sB9183001[A2 -104 |A2 A6 -5  |A6

A2 -108 |A2 |lsBs8os001|D3 -1+ (D3 A3 -78 |A3 |lsB9e34001|A5 -1 |[as5

A3 -9 |a3 |lsBssos001|D3 -10+ |D3 ||sBo206001|A2 -101 |A2 A6 -1 |A6

A3 -23 |a3 ||sBs8o7001|D3 -17+ (D3 A3 -75 |A3 |lsB9s35001|D8 -3 [D8

A3 -27 |a3 |lsBss2s101|c2 -27 |c2 |lsBo221001|c2 -31 |c2 ||sB9s36001|D8 -1+ |Ds

A3 -68 |A3 |lsBss27oot|c2 -34 [c2 ||sB9233001|c2 -69 |c2 ||sB9s37o01|Ds -1+ [Ds

A3 -82 |a3 |lsBss2s101|c2 -26 |c2 |lsBo234001|c2 -67 |c2 ||sB9s42001|D8 -7  |Ds
sB8280001|A2 -11  |A2 ||sBss29001[c2 -25 |c2 ||sB923s001|c2 -72  |c2 ||sBos4ascot|c2 -53 |c2
A3 -13  |A3 |lsBss3ooot|c2 -37 [c2 ||sBo242001|D1 -36 |D1 ||sB9sas002|c2 -54 |[c2
sB8281001|A2 -14 |A2 ||sBss34001|a3 -47 |A3 D2 -36 |D2 ||sB9s44003|D8 -19 |Ds
A3 -16 |A3 |lsBsso40o1|mM1 -19  [m1 ||sBo243001|D8 -11 |ps ||sB9s44004|D8 -20 |[Ds
sB8282001|A2 -17 |A2 ||sBoosscot|c -13+ |G ||sBoz4soo1|c2 -58+ |c2 ||sBos4a400s|Ds -21 |ps
A3 -19 |A3 |lsBoossoo1|a1 -47  [a1 ||sBo251001|D1 -39  |D1 ||sB9s4400e|Ds -22  [Ds
SB8285201|A5 -2 |A5 c1 -66 |Ci D2 -39 |D2 ||sB9s4s001|k -28+ |K
A6 -2 |a6 |lsBoossoo2|c2 -55 |[c2 D6 -11 |D6 ||sB9s4s001|c2 -58+ |C2
sB8287101|A2 -31 |A2 ||sBoossoo3|c2 -56 |c2 ||sBozesoo1|D3 -8  |p3 ||sBos47001|D8 - 18+ |Ds
A3 -36 |A3 |lsBooseoot|k -28+ [k ||sBoze7001|c2 -29 |c2 |lsB9sssooi|ps -18+ |[Ds
sB8288001|A2 -39 |A2 ||sBoos7001|De -20+ |D6 ||sBozesio1|at -16 |a1 ||sBos4g001D8 -17 |Ds
A3 -44 |A3 ||sBoossoo1|pa -1 D4 ||sBo269001|c2 -49 |c2 ||sBoes4001|p -5 P
SB8289001|A2 -44 |A2 D5 -1 p5s ||sBo270001|c2 -51  |c2 ||sBo7ssoo1[az -1 |A3
A3 -49 |A3 |lsBoosg0o1|D4 -2 [pa ||sBo272201|a2 -88 |a2 |lscooseoot|as -26  [A3
SB8290301|A2 -52  |A2 D5 -2 |D5 A3 -61 |A3 |lscoos3oot|c2 -9 |c2
A3 -57 |A3 |lsBo091001|D7 -13 [D7 ||sBo296001[M1 -1 M1 F2 -32 [F2
sB8291001|A2 -71  |A2 ||sB9o092001|D4 -8  |p4 ||sBo297301|s - 18+ s|lscoos4001|Ga Ga
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